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1 ADMINISTRATIVE DATA (GENERAL INFORMATION)

1.1 Identification of the Testing Laboratory

Company Name Shenzhen BALUN Technology Co., Ltd.

Address Block B, 1st FL, Baisha Science and Technology Park, Shahe Xi Road,
Nanshan District, Shenzhen, Guangdong Province, P. R. China

Phone Number +86 755 6685 0100

Fax Number +86 755 6182 4271

1.2 Identification of the Responsible Testing Location

Test Location Shenzhen BALUN Technology Co., Ltd.

Block B, 1st FL, Baisha Science and Technology Park, Shahe Xi Road,
Nanshan District, Shenzhen, Guangdong Province, P. R. China

The laboratory has been listed by Industry Canada to perform
electromagnetic emission measurements. The recognition numbers of
test site are 11524A-1.

The laboratory has been listed by US Federal Communications
Commission to perform electromagnetic emission measurements. The
recognition numbers of test site are 832625.

The laboratory is a testing organization accredited by China National
Accreditation Service for Conformity Assessment (CNAS) according to
ISO/IEC 17025. The accreditation certificate number is L6791.

All measurement facilities used to collect the measurement data are
located at Block B, FL 1, Baisha Science and Technology Park, Shahe Xi
Road, Nanshan District, Shenzhen, Guangdong Province, P. R. China
518055

Address

Accreditation
Certificate

Description

1.3 Laboratory Condition

Ambient Temperature | 20 to 25°C
Ambient Relative
Humidity

Ambient Pressure 100 kPa - 102 kPa

45% - 55%

1.4 Announce

(1) The test report reference to the report template version v2.1.

(2) The test report is invalid if not marked with the signatures of the persons responsible for preparing and
approving the test report.

(38) The test report is invalid if there is any evidence and/or falsification.

(4) The results documented in this report apply only to the tested sample, under the conditions and modes of
operation as described herein.

(5) This document may not be altered or revised in any way unless done so by BALUN and all revisions are duly
noted in the revisions section.
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(6) Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes without
prior written approval from the laboratory.
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2 PRODUCT INFORMATION

2.1 Applicant Information

Applicant Camino International Limited
Flat A, 3rd Floor, International Industrial Building, 501-503 Castle Peak
Road, Cheung Sha Wan, Kowloon, Hong Kong

Address

2.2 Manufacturer Information

Manufacturer Camino Industrial (Huizhou) Co. Ltd.

Lidong Industrial Estate, Jiutan, Yuanzhou, Boluo, Huizhou,
Guangdong, China

Address

2.3 Factory Information

Factory Camino Industrial (Huizhou) Co. Ltd.

Lidong Industrial Estate, Jiutan, Yuanzhou, Boluo, Huizhou,
Guangdong, China

Address

2.4 General Description for Equipment under Test (EUT)

3 Ass't Figurative Decorative Bluetooth Speake-Hulkbuster/ Darth
Vader/Storm Trooper

Model Name Under Test | 761403, 761481, 761478

Series Model Name 761403, 761485, 761492, 761481, 761483, 761478, 761484

The model 761403 and 761485, 761492, 761481, 761483, 761478,
761484 are EUT model. 761403, 761485 and 761492 are Figurative
Decorative Bluetooth Speake (Iron Man Mark 44- Hulkbuster); 761481
and 761483 are Figurative Decorative Bluetooth Speake (Star Wars-
Darth Vader); 761478 and 761484 are Figurative Decorative Bluetooth
Speake (Star Wars- Storm Trooper). Their PCB and function are same,
their differences just appearance different color. 761403 (Red),
761481 (Black) and 761478 (White) are the main test simple, their
differences just appearance different color and model name.

EUT Type

Description of Model
name differentiation

Hardware Version N/A
Software Version N/A
Dimensions (Approx.) N/A
Weight (Approx.) N/A
Network and Wireless

Bluetooth 3.0

connectivity

7198
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2.5 Ancillary Equipment

Charger 1
™
Trade Name I rowen
(Logo)
Ancillary Equipment 1 Model No. SAW24-090-2500
Serial No. N/A
Rated Input 100-240 V~, 800 mA, 50/60 Hz
Rated Output 9 V=, 2500 mA
Charger 2
™
Trade Name oW N
(Logo)
Ancillary Equipment 2 Model No. SAW48-150-2400J
Serial No. N/A
Rated Input 100-240 V~, 1300 mA, 50/60 Hz
Rated Output 15V=,24A

Note 1: Their have two types of chargers, all of them were tested in this report. The SAW48-150-2400J as the main
for tested and the SAW24-090-2500 as confirmatory test.

2.6 Technical Information

The requirement for the following technical information of the EUT was tested in this report:

Modulation Technology | FHSS

Modulation Type GFSK, [1/4-DQPSK, 8-DPSK

Transfer Rate 1 Mbps, 2 Mbps, 3 Mbps

The frequency range used is 2402 MHz — 2480 MHz;
The frequency block is 2400 MHz to 2483.5 MHz.

Frequency Range

Number of channel 79 (at intervals of 1 MHz)
Tested Channel 0 (2402 MHz), 39 (2441 MHz), 78 (2480 MHz).
Antenna Type PCB Antenna

0 dBi (All involve the antenna gain test item, has been included in the
final results)

The equipment contains Bluetooth 3.0 operating at 2.4 GHz ISM band.
The Bluetooth 3.0 was tested in this report.

Antenna Gain

About the Product

2.7 Additional Instructions
EUT Software Settings:

X] Bluetooth test mode loop back enabled.

Mod
0ae EUT is controlled over CBT / CMU.
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3 SUMMARY OF TEST RESULTS

3.1 Test Standards

No. Identity Document Title
47 CFR Part 15,
1 Subpart C Intentional Radiators

(10-1-14 Edition)

2 | ANSI C63.10-2013 American National Standard for Testing Unlicensed Wireless

Devices
3.2 Verdict
FCC Part
No. Description No Test Result Verdict

1 Antenna Requirement 15.203 - Pass Notet

2 20 dB Bandwidth 15.215(c) ANNEX A1 Pass

3 Conducted Emission 15.207 ANNEXA.2 Pass

4 Radiated Spurious Emission 15.249(a) ANNEXA.3 Pass

5 Band Edge 15.249(a) ANNEX A.4 Pass
Note 1: The EUT has a permanently and irreplaceable attached antenna, which complies with the
requirement FCC 15.203.
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4 GENERAL TEST CONFIGURATIONS

Report No.:BL-SZ15C0136-601

4.1 Test Environments

During the measurement, the normal environmental conditions were within the listed ranges:

Relative Humidity 45% - 55%
Atmospheric Pressure 100 kPa - 102 kPa
Temperature NT (Normal Temperature) +22°C to +25°C
: 120 V/ 60 Hz
Working Voltage of the EUT NV (Normal Voltage) 240 V/ 50 Hz
4.2 Test Equipment List
Description Manufacturer Model Serial No. Cal. Date Cal. Due
Spectrum Analyzer ROHDE&SCHWARZ FSV-30 103118 2015.07.16 | 2016.07.15
Vector Signal ROHDE&SCHWARZ | SMBVA00A | 177746 | 2015.07.16 | 2016.07.15
Generator
Signal Generator ROHDE&SCHWARZ | SMB100A 260592 2015.07.01 | 2016.06.30
Switch Unit with OSP-
B157 ROHDE&SCHWARZ | OSP120 101270 2015.07.16 | 2016.07.15
Spectrum Analyzer AGILENT E4440A MY45304434 | 2015.10.18 | 2016.10.17
EMI Receiver ROHDE&SCHWARZ ESRP 101036 2015.07.14 | 2016.07.13
LISN SCHWARZBECK NSLK 8127 8127-687 2015.07.14 | 2016.07.13
Bluetooth Tester ROHDE&SCHWARZ CBT 101005 2015.07.16 | 2016.07.15
Power Splitter KMW DCPD-LDC | 1305003215 | 2015.07.01 | 2016.06.30
Power Sensor ROHDE&SCHWARZ | NRP-Z21 103971 2015.07.21 | 2016.07.20
Attenuator (20 dB) KMW ZA-S1-201 110617091 - -
Attenuator (6 dB) KMW ZA-S1-61 1305003189 - -
DC Power Supply ROHDE&SCHWARZ | HMP2020 018141664 2015.07.17 | 2016.07.16
Temperature Chamber ANGELANTIONI NTH64-40A 1310 2015.08.07 | 2016.08.06
SCIENCE
Test Antenna-
SCHWARZBECK FMZB 1519 1519-037 2015.07.22 | 2017.07.21
Loop(9 kHz-30 MHz)
Test Antenna- SCHWARZBECK | VULB 9163 | 9163-624 | 2015.07.22 | 2017.07.21
Bi-Log(30 MHz-3 GHz)
Test Antenna- BBHA
SCHWARZBECK 9120D-1148 | 2015.07.22 | 2017.07.21
Horn(1-18 GHz) 9120D
Test Antenna-
SCHWARZBECK BBHA 9170 9170-305 2015.07.22 | 2017.07.21
Horn(15-26.5 GHz)
Anechoic Chamber RAINFORD 9IM*6m*6m N/A 2015.02.28 | 2017.02.27
Shielded Enclosure ChangNing CN-130701 130703 - --
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4.3 Test Configurations

Test Description
Configurations Sianal D it o ting E
(TC) NO. ignal Description perating Frequency
Transmitter
TCO1 ‘ GFSK modulation 2480 MHz
4.4 Description of Test Setup
441 ForAntenna Port Test
Spectrum o == L Cl
Analyzer - - !::::"': -
- _;_, _:_:_ -
(.T -
Power - B oee —— i
Splitter
P Attenuator
EUT =
(Diagram 1)
4.4.2 For AC Power Supply Port Test
<-f:- @-C-I-I:‘-?-E;n: omnees <80cm> . > Communication
; : ; Antenna
(RF Module)
EUT e E
£ :
S ) i
/\ | Pulse Limiter
< 80cm > ! i+ LISN
\;/ P Recerver
I — 7
- Service
Supplier
(Diagram 2)
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44.3 For Radiated Test (Below 30 MHz)

|< ............................... >'|
3m '
Antenna
\
o EUT - ‘
- ve—g £
Q0 ! l i
[on I | 1
vl | B a
-4 .
= H
EMI Receiver ;
.l-r 2
(Diagram 3)

4.4.4 For Radiated Test (30 MHz-1 GHz)

.......................... >!| Antenna
: 3m

Preamplifier

EMI Receiver
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(Diagram 4)

4.4.5 For Radiated Test (Above 1 GHz)

Spectrum Analyzer

Preamplifier
(Diagram 5)
4.5 Test Conditions
Test Case Test Conditions
Test Env. Test SetupNoe ! | Test Configuration Note 2

20dB Bandwidth NTNV Test Setup 1 TCO1
Conducted Emission NTNV Test Setup 2 TCO1

Test Setup 3
Radiated Emission NTNV Test Setup 4 TCO1

Test Setup 5
Band Edge NTNV Test Setup 5 TCO1
Note:
1. Please refer to section 4.4 for test setup details.
2. Please refer to section 4.3 for test configuration details.
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5 TESTITEMS

5.1 Antenna Requirements
5.1.1 Standard Applicable

FCC §15.203 & 15.247(b)

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this section.
The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use of a
standard antenna jack or electrical connector is prohibited. This requirement does not apply to carrier current
devices or to devices operated under the provisions of § 15.211, § 15.213, § 15.217, § 15.219, or § 15.221. Further,
this requirement does not apply to intentional radiators that must be professionally installed, such as perimeter
protection systems and some field disturbance sensors, or to other intentional radiators which, in accordance with
§ 15.31(d), must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

If directional gain of transmitting antennas is greater than 6 dBi, the power shall be reduced by the same level in
dB comparing to gain minus 6 dBi. For the fixed point-to-point operation, the power shall be reduced by one dB for
every 3 dB that the directional gain of the antenna exceeds 6 dBi. The use of a permanently attached antenna or
of an antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply with
the FCC rule.

5.1.2 Antenna Anti-Replacement Construction

The Antenna Anti-Replacement as following method:

Protected Method Description

The antenna is An embedded-in An embedded-in antenna design is used.
Reference Documents ltem

Photo

PIFA Antenna

RF Chip

5.1.3 Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum peak output
power limit.
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5.2 20 dB Bandwidth
5.2.1 Limit

FCC §15.215(c)

Intentional radiators operating under the alternative provisions to the general emission limits, as contained in §§
15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that the 20 dB bandwidth of the
emission, or whatever bandwidth may otherwise be specified in the specific rule section under which the equipment
operates, is contained within the frequency band designated in the rule section under which the equipment is
operated.

5.2.2 Test Setups

See section 4.1.1 for test setup description for the antenna port. The photo of test setup please refer to ANNEX B.
5.2.3 Test Procedure

Use the following spectrum analyzer settings:

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a hopping channel
RBW 2= 1% of the 20 dB bandwidth

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

5.2.4 Test Result

Please refer to ANNEX A.1.
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5.3 Conducted Emission
5.3.1 Limit

FCC §15.207

For an intentional radiator that is designed to be connected to the public utility (AC) power line, the radio frequency
voltage that is conducted back onto the AC power line on any frequency within the band 150 kHz to 30 MHz shall
not exceed the limits in the following table, as measured using a 50uH/50Q line impedance stabilization network
(LISN).

Conducted Limit (dBuV)
Frequency range (MHz) -
Quai-peak Average
0.15-0.50 66 to 56 56 to 46
0.50-5 56 46
0.50 - 30 60 50

5.3.2 Test Setups
See section 4.1.1 for test setup description for the antenna port. The photo of test setup please refer to ANNEX B.
5.3.3 Test Procedure

The maximum conducted interference is searched using Peak (PK), if the emission levels more than the AV and
QP limits, and that have narrow margins from the AV and QP limits will be re-measured with AV and QP detectors.
Tests for both L phase and N phase lines of the power mains connected to the EUT are performed.

Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies (such as a nominal 120
VAC, 50/60 Hz and 240 VAC, 50/60 Hz) for which the device is capable of operation. A device rated for 50/60 Hz
operation need not be tested at both frequencies provided the radiated and line conducted emissions are the same
at both frequencies.

Note: this device powered by battery, conducted emission at main port is not request.
5.3.4 Test Result

Please refer to ANNEX A.2.
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5.4 Radiated Spurious Emission
541 Limit

FCC §15.249(a)

Except as provided in paragraph (a) of this section, the field strength of emissions from intentional radiators
operated within these frequency bands shall comply with the following:

Field Strength of Fundamental Field Strength of Harmonics
Frequency (MHz)
(mV/m) (MV/m)
902-928 50 500
2400-2483.5 50 500
5725-5875 50 500
24000-24250 250 2500

According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the emissions from an
intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency (MHZz) Field Strength (uV/m) Measurement Distance (m)
0.009 - 0.490 2400/F (kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705 - 30.0 30 30
30-88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

Note:

1. For Above 1000 MHz, the emission limit in this paragraph is based on measurement instrumentation
employing an average detector, measurement using instrumentation with a peak detector function,
corresponding to 20 dB above the maximum permitted average limit.

2. For above 1000 MHz, limit field strength of harmonics: 54dBuV/m@3m (AV) and 74dBuV/m@3m (PK).
5.4.2 Test Setups

See section 4.1.2-4.4.5 for test setup description for the antenna port. The photo of test setup please refer to
ANNEX B.

5.4.3 Test Procedure

The measurement frequency range is from 9 kHz to the 10th harmonic of the fundamental frequency. The Turn
Table is actuated to turn from 0° to 360°, and both horizontal and vertical polarizations of the Test Antenna are
used to find the maximum radiated power. Mid channels on all channel bandwidth verified. Only the worst RB
size/offset presented. The power of the EUT transmitting frequency should be ignored.

All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst axis test condition was
recorded in this test report.
Use the following spectrum analyzer settings:
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Span = wide enough to fully capture the emission being measured
RBW = 1 MHz for f = 1 GHz, 100 kHz for f < 1 GHz

VBW = RBW

Sweep = auto

Detector function = peak

Trace = max hold

54.4 Test Result
Please refer to ANNEX A.3.
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5.5 Band Edge
5.5.1 Limit

FCC §15.249(a)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the desired
power, based on either an RF conducted or a radiated measurement.

5.5.2 Test Setups
See section 4.1.1 for test setup description for the antenna port. The photo of test setup please refer to ANNEX B.
5.5.3 Test Procedure

Span = wide enough to capture the peak level of the emission operating on the channel closest to the band edge,
as well as any modulation products which fall outside of the authorized band of operation

RBW = 1% of the span

VBW = RBW

Sweep = auto

Detector function = peak /AV

Trace = max hold

Allow the trace to stabilize.

E [dBuV/m] =UR + AT + AFactor [dB]; AT =LCable loss [dB]-Gpreamp [dB]
AT: Total correction Factor except Antenna
UR: Receiver Reading

Gpreamp: Preamplifier Gain

AFactor: Antenna Factor at 3m

5.5.4 Test Result

Please refer to ANNEX A.4.
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ANNEX A TEST RESULT

A.1 20dB bandwidth

Test Data
GFSK Mode:

Low 1.113 955.5398
Middle 1.116 955.1082
High 1.112 949.0448

[1/4-DQPSK Mode:

Low 1.412 1.2750
Middle 1.404 1.2546
High 1.406 1.2545

8-DPSK Mode:

Low 1.412 1.2420
Middle 1.403 1.2353
High 1.402 1.2358
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Test plots

# Agilent . Sweep
Sweep Time
Ch Freq 2.402 GHz Trig Free 1.000 ms
Occupied Bandwidth v Auto Man
Sweep
Single Cont
Ref 15 dBm #Atten 30 dB Auto Sweep
#Peak ' T Time
Log % Norm  Acey
1(:] — b = S e ———
dB/ i
Offst o o dar”
8.5 '
dB
Center 2.402 000 GHz
#Res BH 100 kHz #YBH 300 kHz
| : ; Points
Occupied Bandwidth Occ BH 7 Pur  99.00 7 601
955.5398 kHz % dB
Transmit Freq Error
% dB Bandwidth

File name error

% Agilent | Meas Setup
Avg Number
Ch Freq 2.441 GHz Trig Free 160
Occupied Bandwidth alG On Off
Avg Mode
Exp Repeat
Ref 15 dBn #Atten 30 dB
Pook [— . Max Hold
Log e On Off
iy 55 <
dB/ o Occ BW % Pwr
Offst o™ T~ O 99.00 %
0.5 _ '
dB
OBH Span
Center 2.441 800 GHz Span 3 MHz 3.00000000 MHz
#Res BH 100 kHz #YBHW 300 kHz Sweep 1 ms (601 pts)
: : . » x dB
Occupied Bandvidth Occ BW Z Pur 9.0 7 ~20.00 dB
955.108 % dB -20.08 d =
, _ timize
Transmit Freq Error g P
x dB Bandwidth : Ref Level

File name error
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i Agilent | Measure

Ch Freq 2.48 GHz Trig Free Meas Off
Occupied Bandwidth -

Channel Power

Ref 15 dBm #Atten 30 dB
#Peak Occupied BN
Log /

16
dB/

ACP

Multi Carrier

Span 3 MHz Power
#YBH 300 kHz Sweep 1 ms (601 pts) S 2
- - ower Stat
Occupied Bandwidth Occ BW % Pwr CCDF
949.0448 kHz % db =
: ) More
Transmit Freq Error  2f Fi._ 1 of 2

% dB Bandwidth 1.11

File name error

% Agilent . Meas Setup
Avg Number
Ch Freq 2.402 GHz Trig Free 100
Occupied Bandwidth On Off
Avg Mode
Exp Repeat
Ref 15 dBm Atten 30 dB
Peok [— e Max Hold
Log B e s =0 DTSR On Off
10 g e
Occ BH % Pwr
99.00 %
OBH Span
Center 2.402 008 GHz Span 3 iz [T
#Res BW 100 kHz #YBH 300 kHz Sweep 1 ms (601 pts)
| ; ; X dB
Occupied Bandvwidth Occ BH Z Pwr -20.00 dB
1.2750 % dB 3 0
; timize
Transmit Freq Error H P
x dB Bandwidth Ref Level

File name error
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3 Agilent

Ch Freq
Occupied Bandwidth

2.441 GHz

Ref 15 dBm
#Peak

Log

10

dB/

#Atten 30 dB

#YBH 300 kHz

Occupied Bandwidth
1.2546 MHz

Transmit Freq Error
% dB Bandwidth

File name error

% Agilent

Ch Freq
Occupied Bandwidth

2.48 GHz

Ref 15 dBm
#Peak

Log

19 57

dB/ Y
| ERS = e

#Atten 30 dB

Center 2.480 000 GHz
#Res BW 100 kHz

Occupied Bandvwidth
1.2545 MHz

Transmit Freq Error
% dB Bandwidth

File name error

- el

#YBH 300 kHz

Report No.:BL-SZ15C0136-601

| Meas Setup
Avg Number
Trig Free 100
On 0ff
Avg Mode
Exp Repeat
Max Hold
On 0ff
Occ BH % Pwr
99.00 7
| 0BWSpan|
Span 3 MHz 3.00000000 MHz

Sweep 1 ms (601 pts)
X dB
Occ BH % Puwr -20.00 dB
xdB -

Optimize
Ref Level

. Sweep
Sweep Time
Trig Free 1.000 ms
Auto Man
Sweep
Single Cont:
Auto Sweep
Time
Norm Acey
Span 3 MHz
Sweep 1 ms (6681 pts)
= Points
Occ BH Z Pwr A 601
X dB -
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i Agilent | Measure

Ch Freq 2.402 GHz Trig Free Meas Off
Occupied Bandwidth )

Channel Power

Ref 15 dBm #Atten 30 dB
#Peak Occupied BW

——T

Log R

10 ¥
dB/ '

o e ACP

Multi Carrier

5Hz Span 3 MHz Power
Hz #YBH 300 kHz Sweep 1 ms (601 pts) S 2
. . ower Stat
Occupied Bandwidth Occ BW % Pwr CCDF
1.2420 MHz *dB -
i ¢ More
Transmit Freq Error 1¢ i 1 of 2

% dB Bandwidth

File name error

% Agilent . Meas Setup
Avg Number
Ch Freq 2.441 GHz Trig Free 100
Occupied Bandwidth On Off
Avg Mode
Exp Repeat
Ref 15 dBm Atten 30 dB
ook [ — Max Hold
Log R =S - On Off
10
pensunma|  Occ BHW % Pwr
99.00 7
OBH Span

Center 2.441 000 GHz SR 00000000 MHz

#Res BW 100 kHz #YBH 300 kHz #Sweep 1 ms (661 pts)

: : x dB

Occupied Bandvwidth Occ BH Z Pwr -20.00 dB
1.2353 MHz ¥ do 3 5

i ptimize

Transmit Freq Error H Ref Level

% dB Bandwidth

File name error
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Sweep
Sweep Time
Ch Freq 2.48 GHz Trig Free 1.000 ms
Occupied Bandsidth Ave Auto Man
Sweep
Single Cont
Ref 15 dBm #Atten 30 dB Auto 5weep
#Peak Time
Log A N Norm Rcey
16 .
Center 2.480 000 GHz -
#Res BH 100 kHz #\BH 300 kHz Sweep 1 ms (601 pts)

- - = Points
Occupied Bandvwidth Occ BH Z Pwr 601
1.2358 MHz eXede oo
Transmit Freq Error

x dB Bandwidth

File name error
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A.2 Conducted Emission

Note 1: All configurations have been tested, only the worst configuration (GFSK High Channel) shown here.

Note 2: Devices subject to Part 15 must be tested for all available U.S. voltages and frequencies (such as a nominal
120 VAC, 50/60 Hz and 240 VAC, 50/60 Hz) for which the device is capable of operation. So, The configuration
120 VAC, 50/60 Hz and 240 VAC, 50/60 Hz were tested respectively, but only the worst configuration (120 VAC,
50/60 Hz ) shown here.

Note 3: Their have two types of chargers, all of them were tested in this report. For the test data, only show model
761403 (Red) with charger SAW24-090-2500 and model 761403 (Red) with SAW48-150-2400J.

Test Data and Plots

Model 761403 (Red) with Charger SAW24-090-2500

80

70

ML

60-—

) |l

30

204 ‘

o ' Frequency (MHz) ° *
No. Frequency | Results Factor (dB) | Limit Margin Detector | Line Verdict
(MHz) (dBuV) (dBuV) (dB)

1 0.16 60.4 13.00 65.6 5.20 Peak L Line Pass
1** 0.16 48.5 13.00 55.6 7.10 AV L Line Pass
2 0.27 52.1 13.00 62.5 10.40 Peak L Line Pass
2% 0.27 41.0 13.00 52.5 11.50 AV L Line Pass
3 0.85 42.2 13.00 56.0 13.80 Peak L Line Pass
3+ 0.85 31.2 13.00 46.0 14.80 AV L Line Pass
4 4.34 45.5 13.00 56.0 10.50 Peak L Line Pass
4** 4.34 325 13.00 46.0 13.50 AV L Line Pass
5 10.05 344 13.00 60.0 25.60 Peak L Line Pass
5** 10.05 22.6 13.00 50.0 27.40 AV L Line Pass
6 23.58 437 13.00 60.0 16.30 Peak L Line Pass
6** 23.58 35.2 13.00 50.0 14.80 AV L Line Pass
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80-]

70
M1

601

M2

50-H “ Il “ ' |

40- it}

30

20-; | i

0.15 1 10 30
Frequency (MHz)
No. Frequency | Results Factor (dB) | Limit Margin Detector | Line Verdict
(MHz) (dBuVv) (dBuV) (dB)

1 0.16 60.9 13.00 65.6 4.70 Peak N Line Pass
1% 0.16 45.7 13.00 55.6 9.90 AV N Line Pass
2 0.27 52.1 13.00 62.5 10.40 Peak N Line Pass
2% 0.27 40.4 13.00 52.5 12.10 AV N Line Pass
3 0.89 42.5 13.00 56.0 13.50 Peak N Line Pass
3 0.89 28.2 13.00 46.0 17.80 AV N Line Pass
4 1.39 41.9 13.00 56.0 14.10 Peak N Line Pass
4** 1.39 314 13.00 46.0 14.60 AV N Line Pass
5 3.91 44.8 13.00 56.0 11.20 Peak N Line Pass
5** 3.91 32.8 13.00 46.0 13.20 AV N Line Pass
6 23.50 43.0 13.00 60.0 17.00 Peak N Line Pass
6** 23.50 33.0 13.00 50.0 17.00 AV N Line Pass
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Model 761403 (Red) with Charger SAW48-150-2400J

80-

70

60 ME

SG\M ,

M4
M3 M5 Mé

40 w‘

30~k =

20

“ois i 10 B

Frequency (MHz)
No. Frequency | Results Factor (dB) | Limit Margin Detector | Line Verdict
(MHz) (dBuV) (dBuV) (dB)

1 0.29 55.0 13.00 62.1 7.10 Peak L Line Pass
1** 0.29 47.4 13.00 52.1 4.70 AV L Line Pass
2 0.61 50.5 13.00 56.0 5.50 Peak L Line Pass
2% 0.61 33.8 13.00 46.0 12.20 AV L Line Pass
3 1.42 433 13.00 56.0 12.70 Peak L Line Pass
3 1.42 326 13.00 46.0 13.40 AV L Line Pass
4 1.97 43.6 13.00 56.0 12.40 Peak L Line Pass
4** 1.97 32.0 13.00 46.0 14.00 AV L Line Pass
5 3.25 42.2 13.00 56.0 13.80 Peak L Line Pass
5** 3.25 322 13.00 46.0 13.80 AV L Line Pass
6 25.08 421 13.00 60.0 17.90 Peak L Line Pass
6** 25.08 31.0 13.00 50.0 19.00 AV L Line Pass
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80-]

70

60
M1

\m M2
so- ) M5

M4
T

M6

40 "

30-t
20-} 1 i
0.15 1 10 30
Frequency (MHz)
No. Frequency | Results Factor (dB) | Limit Margin Detector | Line Verdict
(MHz) (dBuV) (dBuV) (dB)
1 0.29 53.8 13.00 62.1 8.30 Peak N Line Pass
1** 0.29 47.9 13.00 52.1 4.20 AV N Line Pass
2 0.63 48.5 13.00 56.0 7.50 Peak N Line Pass
2% 0.63 334 13.00 46.0 12.60 AV N Line Pass
3 0.87 43.0 13.00 56.0 13.00 Peak N Line Pass
3+ 0.87 33.5 13.00 46.0 12.50 AV N Line Pass
4 1.43 43.6 13.00 56.0 12.40 Peak N Line Pass
4** 1.43 323 13.00 46.0 13.70 AV N Line Pass
5 2.60 45.8 13.00 56.0 10.20 Peak N Line Pass
5** 2.60 324 13.00 46.0 13.60 AV N Line Pass
6 24.94 42.0 13.00 60.0 18.00 Peak N Line Pass
6** 24.94 31.1 13.00 50.0 18.90 AV N Line Pass
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A.3 Radiated Emission

Duty cycle correction factor for average measurement.

i Agilent Marker

Ref 15 dBm Atten 30 dB

Delta Pair
(Tracking Ref)
Ref a

Span Pair
| Span Center

T'.\"E'Q
Time
Time

Copyright 2000-2012 Agilent Technologies

| Marker

Select Marker
pbe @ Al

Atten 30 dB

Marker Trace
Auto 1 2 3

Readout,

u “..,._L:I'-_Alllel,-,.JIlILJli .‘liAJLJu\. . "{ ) ;‘ ol V0| YN | m

Marker Table
On Off

Marker All Off

More
2 of 2

Copyright 2000-2012 Agilent Technologies

Note:

1. Duty cycle = on time/100 milliseconds = 3* 2.907 / 100 =8.721 %
2. Duty cycle correction factor = 20*log (Duty cycle) =-21.19 dB

3. DH5 has the highest duty cycle and is reported.
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Note 1: The symbol of “--” in the table which means not application.

Note 2: For the test data above 1 GHz, according the ANSI C63.10-2013, where limits are specified for both
average and peak (or quasi-peak) detector functions, if the peak (or quasi-peak) measured value complies with
the average limit, it is unnecessary to perform an average measurement.

Note 3: All configurations have been tested, only the worst configuration (GFSK High Channel) shown here.

Note 4: Their have two types of chargers, all of them were tested in this report. The SAW48-150-2400J as the main
for tested and the SAW24-090-2500 as confirmatory test. For the test data below 1 GHz, model 761403 (Red) with
charger SAW24-090-2500 as confirmatory test.

Test Data and Plots

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB lower
than the limit line per 15.31(0) was not reported.

Model 761403 (Red) with Charger SAW48-150-2400J

80-]

70

60

50
M4

40~ M/ﬁ M>
Yt

10-} i U
30 100 1000
Frequency (MHz)

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 49.15 37.99 -18.67 40.0 2.01 Peak 262.60 100.00 | Vertical | Pass
1* 49.15 34.69 -18.67 40.0 5.31 QP 262.60 100.00 | Vertical | Pass
2 108.79 31.26 -20.24 43.5 12.24 Peak 56.60 100 Vertical | Pass
3 158.25 28.17 -23.20 43.5 15.33 Peak 66.60 100 Vertical | Pass
4 358.26 41.93 -16.18 46.0 4.07 Peak 359.60 100 Vertical | Pass
5 561.67 34.47 -11.83 46.0 11.53 Peak 232.00 100 Vertical | Pass
6 739.62 31.67 -8.87 46.0 14.33 Peak 145.80 100 Vertical | Pass
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80

70

60-]

40

30

M2

/’

A
/

ZOW\_MW

Il W
Ww T

10-1
30

T
100

Frequency (MHz)

i
1000

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 53.03 25.38 -18.69 40.0 14.62 Peak 212.90 100 Horizontal | Pass
2 111.94 35.73 -20.52 43.5 7.77 Peak 359.80 100 Horizontal | Pass
3 158.25 35.92 -23.20 435 7.58 Peak 334.40 100 Horizontal | Pass
4 243.10 32.00 -19.03 46.0 14.00 Peak 273.60 100 Horizontal | Pass
5 358.51 45.48 -16.19 46.0 0.52 Peak 283.60 100.00 Horizontal | Pass
5* 358.51 42.46 -16.19 46.0 3.54 QP 283.60 100.00 Horizontal | Pass
6 557.06 35.42 -11.88 46.0 10.58 Peak 314.00 100 Horizontal | Pass
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Note 1: The marked spikes near 2400 MHz with circle should be ignored because they are Fundamental signal.
Test Data and Plots (1 GHz ~ 10th Harmonic)

Note 2: The bold frequency is the fundamental.

Note 3: Limits are specified for both average and peak (or quasi-peak) detector functions, if the peak (or quasi-
peak) measured value complies with the average limit, it is unnecessary to perform an average measurement.

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1203.80 43.24 -5.31 74.0 30.76 Peak 288.00 100 Vertical | Pass
2 1793.21 45.65 -3.73 74.0 28.35 Peak 105.90 100 Vertical | Pass
3 2402.60 87.86 -0.27 114.0 -13.86 Peak 48.70 100 Vertical | Pass No©2
4 4861.14 51.69 13.50 74.0 22.31 Peak 70.70 100 Vertical | Pass
5 11975.04 51.12 20.76 74.0 22.88 Peak 339.90 100 Vertical | Pass
6 19179.70 50.41 14.04 74.0 23.59 Peak 66.70 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1223.78 43.83 -5.20 74.0 30.17 Peak 1.50 100 Horizontal | Pass
2 2198.80 52.04 -0.45 74.0 21.96 Peak 2.50 100 Horizontal | Pass
3 2402.60 88.06 -0.27 114.0 -14.06 Peak 47.90 100 Horizontal | Pass No°2
4 4819.18 52.21 13.83 74.0 21.79 Peak 211.90 100 Horizontal | Pass
5 12289.52 51.77 20.65 74.0 22.23 Peak 281.00 100 Horizontal | Pass
6 19409.32 50.00 12.89 74.0 24.00 Peak 360.00 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1205.79 43.95 -5.21 74.0 30.05 Peak 109.80 100 Vertical | Pass

2 1755.24 44.80 -3.82 74.0 29.20 Peak -0.00 100 Vertical | Pass

3 2440.56 88.74 -0.41 114.0 -14.74 Peak 43.20 100 Vertical | Pass Not?2

4 5868.13 51.92 15.45 74.0 22.08 Peak 360.00 100 Vertical | Pass

5 12042.43 52.18 20.83 74.0 21.82 Peak 0.30 100 Vertical | Pass

6 19179.70 50.45 14.04 74.0 23.55 Peak 66.70 100 Vertical | Pass

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1321.68 43.90 -4.81 74.0 30.10 Peak 292.90 100 Horizontal | Pass

2 1793.21 47.53 -3.73 74.0 26.47 Peak 211.10 100 Horizontal | Pass

3 2440.56 88.46 -0.41 114.0 -14.46 Peak 47.90 100 Horizontal | Pass No°2

4 5655.35 51.91 15.59 74.0 22.09 Peak 190.40 100 Horizontal | Pass

5 12143.51 51.45 20.72 74.0 22.55 Peak 41.50 100 Horizontal | Pass

6 19389.35 49.58 12.97 74.0 24.42 Peak 1.20 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1345.65 43.56 -4.65 74.0 30.44 Peak 133.80 100 Vertical | Pass

2 1807.19 43.96 -3.63 74.0 30.04 Peak 62.00 100 Vertical | Pass

3 2480.52 89.49 -0.60 114.0 -15.49 Peak 43.10 100 Vertical | Pass No©2

4 4726.27 52.21 13.63 74.0 21.79 Peak 45.50 100 Vertical | Pass

5 11615.64 51.07 20.33 74.0 22.93 Peak 312.80 100 Vertical | Pass

6 19389.35 50.08 12.97 74.0 23.92 Peak 1.20 100 Vertical | Pass

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1217.78 43.10 -5.19 74.0 30.90 Peak 0.10 100 Horizontal | Pass

2 2234.76 50.21 -0.29 74.0 23.79 Peak 240.10 100 Horizontal | Pass

3 2480.52 89.75 -0.60 114.0 -15.75 Peak 43.80 100 Horizontal | Pass No°2

4 4639.36 51.48 13.14 74.0 22.52 Peak 139.00 100 Horizontal | Pass

5 12019.97 50.85 20.86 74.0 23.15 Peak 211.60 100 Horizontal | Pass

6 19409.32 49.84 12.89 74.0 24.16 Peak 360.00 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1391.61 43.85 -4.45 74.0 30.15 Peak 325.60 100 Vertical | Pass
2 2192.81 49.74 -0.66 74.0 24.26 Peak 109.90 100 Vertical | Pass
3 2402.60 88.11 -0.27 114.0 -14.11 Peak 37.70 100 Vertical | Pass No?2
4 5814.19 52.78 15.47 74.0 21.22 Peak 172.10 100 Vertical | Pass
5 11121.46 51.22 20.22 74.0 22.78 Peak 168.60 100 Vertical | Pass
6 18927.21 49.64 12.83 74.0 24.36 Peak 11.60 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1345.65 43.49 -4.65 74.0 30.51 Peak 330.80 100 Horizontal | Pass
2 1763.24 44 .57 -3.70 74.0 29.43 Peak 58.40 100 Horizontal | Pass
3 2402.60 88.59 -0.27 114.0 -14.59 Peak 49.10 100 Horizontal | Pass Note?
4 6000.00 53.16 15.85 74.0 20.84 Peak 186.40 100 Horizontal | Pass
5 12289.52 51.61 20.65 74.0 22.39 Peak 281.00 100 Horizontal | Pass
6 19179.70 50.57 14.04 74.0 23.43 Peak 66.70 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1529.47 45.30 -4.35 74.0 28.70 Peak 37.90 100 Vertical | Pass
2 2192.81 46.56 -0.66 74.0 27.44 Peak 224.50 100 Vertical | Pass
3 2440.56 89.94 -0.41 114.0 -15.94 Peak 42.70 100 Vertical | Pass No?2
4 4699.30 52.69 13.26 74.0 21.31 Peak 1.00 100 Vertical | Pass
5 12098.59 51.27 20.77 74.0 22.73 Peak 20.30 100 Vertical | Pass
6 19179.70 49.61 14.04 74.0 24.39 Peak 66.70 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1491.51 45.14 -4.49 74.0 28.86 Peak 49.20 100 Horizontal | Pass
2 2086.91 45.27 -1.68 74.0 28.73 Peak 187.50 100 Horizontal | Pass
3 2440.56 89.60 -0.41 114.0 -15.60 Peak 44 .40 100 Horizontal | Pass Note2
4 5358.64 52.09 14.80 74.0 21.91 Peak 198.30 100 Horizontal | Pass
5 12289.52 51.54 20.65 74.0 22.46 Peak 281.00 100 Horizontal | Pass
6 19219.63 50.32 14.00 74.0 23.68 Peak 360.00 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1327.67 43.76 -4.82 74.0 30.24 Peak 220.70 100 Vertical | Pass
2 1793.21 46.09 -3.73 74.0 27.91 Peak 106.00 100 Vertical | Pass
3 2480.52 90.66 -0.60 114.0 -16.66 Peak 43.80 100 Vertical | Pass Not?2
4 4759.24 51.97 13.58 74.0 22.03 Peak 330.70 100 Vertical | Pass
5 12042.43 52.24 20.83 74.0 21.76 Peak 0.30 100 Vertical | Pass
6 19219.63 49.92 14.00 74.0 24.08 Peak 360.00 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1305.69 43.25 -4.77 74.0 30.75 Peak 220.50 100 Horizontal | Pass
2 1795.20 47.24 -3.75 74.0 26.76 Peak 100.90 100 Horizontal | Pass
3 2480.52 90.17 -0.60 114.0 -16.17 Peak 43.10 100 Horizontal | Pass "°te?2
4 4672.33 51.77 13.15 74.0 22.23 Peak 10.80 100 Horizontal | Pass
5 12042.43 51.53 20.83 74.0 22.47 Peak 0.30 100 Horizontal | Pass
6 19449.25 50.16 12.80 74.0 23.84 Peak 359.80 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1357.64 45.32 -4.44 74.0 28.68 Peak 202.00 100 Vertical | Pass
2 1755.24 45.99 -3.82 74.0 28.01 Peak 58.40 100 Vertical | Pass
3 2402.60 87.52 -0.27 114.0 -13.52 Peak 43.90 100 Vertical | Pass No?2
4 4762.24 52.15 13.54 74.0 21.85 Peak 356.60 100 Vertical | Pass
5 11952.58 51.18 20.65 74.0 22.82 Peak 163.40 100 Vertical | Pass
6 19009.98 50.11 13.42 74.0 23.89 Peak 189.80 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1469.53 44.06 -4.42 74.0 29.94 Peak 3.70 100 Horizontal | Pass
2 1759.24 45.16 -3.81 74.0 28.84 Peak 229.80 100 Horizontal | Pass
3 2402.60 87.34 -0.27 114.0 -13.34 Peak 167.60 100 Horizontal | Pass Not°2
4 4822.18 51.91 13.85 74.0 22.09 Peak 190.20 100 Horizontal | Pass
5 12042.43 51.96 20.83 74.0 22.04 Peak 0.30 100 Horizontal | Pass
6 19179.70 50.27 14.04 74.0 23.73 Peak 66.70 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1309.69 43.52 -4.76 74.0 30.48 Peak 325.70 100 Vertical | Pass
2 1823.18 45.48 -3.47 74.0 28.52 Peak 76.20 100 Vertical | Pass
3 2440.56 89.78 -0.41 114.0 -15.78 Peak 42.50 100 Vertical | Pass No?2
4 4651.35 52.31 13.04 74.0 21.69 Peak 249.80 100 Vertical | Pass
5 12042.43 52.24 20.83 74.0 21.76 Peak 0.30 100 Vertical | Pass
6 19449.25 50.13 12.80 74.0 23.87 Peak 359.80 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1293.71 43.71 -4.81 74.0 30.29 Peak 225.50 100 Horizontal | Pass
2 1863.14 44.92 -3.02 74.0 29.08 Peak 77.30 100 Horizontal | Pass
3 2440.56 89.99 -0.41 114.0 -15.99 Peak 43.60 100 Horizontal | Pass Note?
4 4774.23 52.02 13.61 74.0 21.98 Peak 52.70 100 Horizontal | Pass
5 12042.43 51.63 20.83 74.0 22.37 Peak 0.30 100 Horizontal | Pass
6 19179.70 50.43 14.04 74.0 23.57 Peak 66.70 100 Horizontal | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1401.60 43.46 -4.58 74.0 30.54 Peak 62.60 100 Vertical | Pass

2 1793.21 49.13 -3.73 74.0 24.87 Peak 100.90 100 Vertical | Pass

3 2478.52 89.93 -0.63 114.0 -15.93 Peak 43.40 100 Vertical | Pass No?2

4 4747.25 53.02 13.51 74.0 20.98 Peak 11.40 100 Vertical | Pass

5 12446.75 51.13 20.44 74.0 22.87 Peak 1.50 100 Vertical | Pass

6 19449.25 50.16 12.80 74.0 23.84 Peak 359.80 100 Vertical | Pass

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1319.68 43.94 -4.85 74.0 30.06 Peak 349.60 100 Horizontal | Pass

2 1725.28 43.84 -4.03 74.0 30.16 Peak 230.40 100 Horizontal | Pass

3 2480.52 90.43 -0.60 114.0 -16.43 Peak 43.10 100 Horizontal | Pass o2

4 4696.30 52.09 13.22 74.0 21.91 Peak 39.90 100 Horizontal | Pass

5 12042.43 51.50 20.83 74.0 22.50 Peak 0.30 100 Horizontal | Pass

6 19009.98 50.21 13.42 74.0 23.79 Peak 189.80 100 Horizontal | Pass
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w Report No.:BL-SZ15C0136-601

Hopping Mode:
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 1211.79 43.47 -5.15 74.0 30.53 Peak 82.70 100 Vertical | Pass
2 2402.60 87.12 -0.27 114.0 -13.12 Peak 49.10 100 Vertical | Pass o2
3 2480.52 89.25 -0.60 114.0 -15.25 Peak 44.30 100 Vertical | Pass No©2
4 5199.80 52.09 14.78 74.0 21.91 Peak 356.70 100 Vertical | Pass
5 12289.52 51.68 20.65 74.0 22.32 Peak 281.00 100 Vertical | Pass
6 19249.58 49.76 13.82 74.0 24.24 Peak 280.30 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1175.82 43.33 -5.50 74.0 30.67 Peak 258.40 100 Horizontal | Pass
2 2402.60 86.48 -0.27 114.0 -12.48 Peak 48.00 100 Horizontal | Pass No©2
3 2478.52 89.10 -0.63 114.0 -15.10 Peak 43.20 100 Horizontal | Pass No©2
4 4714.29 51.70 13.44 74.0 22.30 Peak 216.10 100 Horizontal | Pass
5 12042.43 52.13 20.83 74.0 21.87 Peak 0.30 100 Horizontal | Pass
6 19179.70 50.40 14.04 74.0 23.60 Peak 66.70 100 Horizontal | Pass
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Report No.:BL-SZ15C0136-601

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1727.27 46.15 -4.05 74.0 27.85 Peak 63.10 100 Vertical | Pass

2 2402.60 86.39 -0.27 114.0 -12.39 Peak 168.30 100 Vertical | Pass Note2

3 2480.52 87.72 -0.60 114.0 -13.72 Peak 53.80 100 Vertical | Pass No?2

4 4846.15 51.86 13.60 74.0 22.14 Peak 354.00 100 Vertical | Pass

5 11930.12 51.20 20.55 74.0 22.80 Peak 238.30 100 Vertical | Pass

6 19009.98 50.13 13.42 74.0 23.87 Peak 189.80 100 Vertical | Pass

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 1389.61 44.71 -4.44 74.0 29.29 Peak 124.60 100 Horizontal Pass

2 2402.60 86.97 -0.27 114.0 -12.97 Peak 47.60 100 Horizontal Pass Note2

3 2480.52 89.40 -0.60 114.0 -15.40 Peak 42.80 100 Horizontal Pass Note2

4 4633.37 52.19 13.05 74.0 21.81 Peak 40.70 100 Horizontal Pass

5 12098.59 51.19 20.77 74.0 22.81 Peak 20.30 100 Horizontal Pass

6 19179.70 50.32 14.04 74.0 23.68 Peak 66.70 100 Horizontal Pass
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Report No.:BL-SZ15C0136-601

No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1595.40 44.82 -4.34 74.0 29.18 Peak 29.50 100 Vertical | Pass
2 2408.59 87.80 -0.10 114.0 -13.80 Peak 48.30 100 Vertical | Pass Note2
3 2480.52 89.09 -0.60 114.0 -15.09 Peak 39.10 100 Vertical | Pass No?2
4 4819.18 51.87 13.83 74.0 22.13 Peak 178.20 100 Vertical | Pass
5 12109.82 51.14 20.76 74.0 22.86 Peak 211.60 100 Vertical | Pass
6 19449.25 50.37 12.80 74.0 23.63 Peak 359.80 100 Vertical | Pass
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1831.17 45.99 -3.43 74.0 28.01 Peak 81.30 100 Horizontal | Pass
2 2402.60 87.14 -0.27 114.0 -13.14 Peak 42.80 100 Horizontal | Pass Note2
3 2480.52 88.96 -0.60 114.0 -14.96 Peak 157.80 100 Horizontal | Pass Note2
4 4858.14 52.28 13.54 74.0 21.72 Peak 176.70 100 Horizontal | Pass
5 12042.43 51.59 20.83 74.0 22.41 Peak 0.30 100 Horizontal | Pass
6 19009.98 50.05 13.42 74.0 23.95 Peak 189.80 100 Horizontal | Pass
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@@,1 Report No.:BL-SZ15C0136-601

Model 761481 (Black) with Charger SAW48-150-2400J
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10-; d
30 100 1000
Frequency (MHz)
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 39.46 27.52 -19.91 40.0 12.48 Peak 143.30 100 Vertical | Pass
2 51.82 28.07 -18.64 40.0 11.93 Peak 82.90 100 Vertical | Pass
3 84.79 32.16 -23.44 40.0 7.84 Peak 19.20 100 Vertical | Pass
4 156.31 31.78 -23.22 43.5 11.72 Peak 265.10 100 Vertical | Pass
5 251.35 35.70 -18.86 46.0 10.30 Peak 360.70 100 Vertical | Pass
6 450.63 43.46 -14.45 46.0 2.54 Peak 24.40 100 Vertical | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 50.36 22.27 -18.57 40.0 17.73 Peak 12.60 100 Horizontal | Pass
2 112.91 31.70 -20.50 43.5 11.80 Peak 199.20 100 Horizontal | Pass
3 151.46 37.63 -23.30 43.5 5.87 Peak 8.10 100 Horizontal | Pass
4 199.22 39.37 -20.07 435 413 Peak 329.70 100 Horizontal | Pass
5 276.08 34.28 -18.28 46.0 11.72 Peak 229.60 100 Horizontal | Pass
6 392.20 43.39 -15.16 46.0 2.61 Peak 294.50 100 Horizontal | Pass
6* 392.20 41.88 -15.16 46.0 4.02 QP 294.50 100 Horizontal | Pass
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@@n Report No.:BL-SZ15C0136-601

Note 1: The marked spikes near 2400 MHz with circle should be ignored because they are Fundamental signal.
Note 2: The bold frequency is the fundamental.

Note 3: Limits are specified for both average and peak (or quasi-peak) detector functions, if the peak (or quasi-
peak) measured value complies with the average limit, it is unnecessary to perform an average measurement.

Test Data and Plots (1 GHz ~ 10th Harmonic)

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 1675.33 43.78 -4.43 74.0 30.22 Peak 206.3 100 Vertical | Pass
2 2612.39 43.48 9.19 74.0 30.53 Peak 83.4 100 Vertical | Pass
3 2402.56 88.75 -0.41 114.0 -14.75 Peak 48.50 100 Vertical | Pass No©2
4 8830.28 43.74 16.75 74.0 30.26 Peak 103.6 100 Vertical | Pass
5 12957.99 45.92 9.08 74.0 28.08 Peak 155.6 100 Vertical | Pass
6 20537.44 47.63 10.87 74.0 26.37 Peak 322.3 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1839.16 44.63 -0.46 74.0 29.37 Peak 328.9 100 Horizontal | Pass
2 2198.80 52.34 -0.45 74.0 21.66 Peak 5.30 100 Horizontal | Pass
3 2402.65 88.36 -0.27 114.0 -14.36 Peak 50.70 100 Horizontal | Pass No©2
4 11413.48 42.35 20.08 74.0 31.65 Peak 17.5 100 Horizontal | Pass
5 15672.21 42.67 8.72 74.0 31.33 Peak 345.8 100 Horizontal | Pass
6 24690.52 44.25 12.44 74.0 29.75 Peak 191.9 100 Horizontal | Pass
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w Report No.:BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height

No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)

1 2288.71 45.15 -4.54 74.0 28.85 Peak 275.2 100 Vertical | Pass

2 3137.86 46.12 8.92 74.0 27.88 Peak 62.7 100 Vertical | Pass

3 2440.56 88.44 -0.41 114.0 -14.44 Peak 44.25 100 Vertical | Pass No©2

4 7437.60 48.58 15.05 74.0 25.42 Peak 197.3 100 Vertical | Pass

5 12853.99 43.24 8.59 74.0 30.76 Peak 245.8 100 Vertical | Pass

6 22793.68 45.14 11.72 74.0 28.86 Peak 326.5 100 Vertical | Pass
Frequency | Results Limit Margin Table Height

No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)

1 1651.35 42.15 -4.15 74.0 31.85 Peak 11.8 100 Horizontal | Pass

2 2630.37 45.10 1.82 74.0 28.90 Peak 77.6 100 Horizontal | Pass

3 2440.56 87.45 -0.41 114.0 -13.45 Peak 47.70 100 Horizontal | Pass Mot

2

4 10863.15 48.03 15.70 74.0 25.97 Peak 321.1 100 Horizontal | Pass

5 15485.03 46.58 19.86 74.0 27.43 Peak 256.8 100 Horizontal | Pass

6 22783.69 50.68 12.76 74.0 23.32 Peak 260.9 100 Horizontal | Pass
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w Report No.:BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 1367.63 43.02 -1.36 74.0 30.98 Peak 155.3 100 Vertical | Pass
2 2480.52 89.75 -0.60 114.0 -15.49 Peak 43.10 100 Vertical | Pass o2
3 3671.33 51.21 15.12 74.0 22.80 Peak 316.5 100 Vertical | Pass
4 9066.14 47.02 16.87 74.0 26.98 Peak 131.9 100 Vertical | Pass
5 16587.35 47.79 10.05 74.0 26.21 Peak 324.6 100 Vertical | Pass
6 23692.18 45.70 10.90 74.0 28.31 Peak 236 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1891.11 43.98 -1.02 74.0 30.02 Peak 160.2 100 Horizontal | Pass
2 2480.52 88.92 -0.60 114.0 -14.92 Peak 43.90 100 Horizontal | N/A
3 5007.99 45.16 11.32 74.0 28.84 Peak 86.1 100 Horizontal | Pass
4 6393.10 47.12 15.04 74.0 26.89 Peak 348 100 Horizontal | Pass
5 17169.72 46.35 9.61 74.0 27.65 Peak 186.3 100 Horizontal | Pass
6 18292.85 45.98 9.12 74.0 28.02 Peak 101.1 100 Horizontal | Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1497.50 41.05 -6.20 74.0 32.95 Peak 302.7 100 Vertical | Pass
2 2402.60 88.57 -0.27 114.0 -14.57 Peak 37.50 100 Vertical | Pass o2
3 4381.62 48.45 10.83 74.0 25.55 Peak 237.3 100 Vertical | Pass
4 9953.41 44.22 16.96 74.0 29.78 Peak 4.5 100 Vertical | Pass
5 13550.75 48.90 11.44 74.0 25.10 Peak 107.5 100 Vertical | Pass
6 18989.60 42.87 8.24 74.0 31.13 Peak 99.3 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2048.95 44.79 -0.22 74.0 29.21 Peak 200 100 Horizontal | Pass
2 2402.60 88.75 -0.27 114.0 -14.75 Peak 49.50 100 Horizontal | Pass Note?
3 4210.79 50.72 15.42 74.0 23.28 Peak 320.3 100 Horizontal | Pass
4 6370.63 49.22 18.91 74.0 24.78 Peak 349.5 100 Horizontal | Pass
5 15193.84 42.06 9.1 74.0 31.95 Peak 106.3 100 Horizontal | Pass
6 21515.81 43.82 11.69 74.0 30.19 Peak 169.5 100 Horizontal | Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1729.27 40.76 -5.86 74.0 33.24 Peak 209 100 Vertical | Pass
2 2440.56 89.47 -0.41 114.0 -15.47 Peak 4217 100 Vertical | Pass o2
3 4171.83 47.12 10.73 74.0 26.89 Peak 66.8 100 Vertical | Pass
4 8673.05 45.92 14.37 74.0 28.08 Peak 220.9 100 Vertical | Pass
5 16358.57 43.46 9.96 74.0 30.54 Peak 109.5 100 Vertical | Pass
6 23921.80 47.70 10.25 74.0 26.30 Peak 35.2 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2368.63 38.72 -0.45 74.0 35.28 Peak 47.7 100 Horizontal | Pass
2 2440.56 89.78 -0.41 114.0 -15.78 Peak 44.78 100 Horizontal | Pass Note2
3 3515.49 51.03 15.40 74.0 22,97 Peak 19.1 100 Horizontal | Pass
4 8347.34 44.86 14.21 74.0 29.14 Peak 335.8 100 Horizontal | Pass
5 17918.47 47.71 9.71 74.0 26.29 Peak 196 100 Horizontal | Pass
6 18459.24 48.00 9.21 74.0 26.00 Peak 163.2 100 Horizontal | Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2320.68 43.06 -3.98 74.0 30.94 Peak 39.8 100 Vertical | Pass
2 2480.52 90.12 -0.60 114.0 -16.12 Peak 43.14 100 Vertical | Pass o2
3 5409.59 48.61 11.12 74.0 25.39 Peak 1424 100 Vertical | Pass
4 6932.20 43.16 18.48 74.0 30.84 Peak 84.8 100 Vertical | Pass
5 12031.20 44.45 9.06 74.0 29.55 Peak 247.7 100 Vertical | Pass
6 22693.84 46.95 13.25 74.0 27.05 Peak 253 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1285.71 42.12 -2.60 74.0 31.88 Peak 244.6 100 Horizontal Pass
2 2480.52 90.47 -0.60 114.0 -16.47 Peak 43.42 100 Horizontal | Pass o2
3 3785.22 46.08 11.85 74.0 27.92 Peak 74.7 100 Horizontal Pass
4 7875.62 43.10 13.80 74.0 30.90 Peak 102.5 100 Horizontal Pass
5 12770.80 47.18 9.04 74.0 26.83 Peak 149.4 100 Horizontal Pass
6 23422.63 47.26 11.22 74.0 26.74 Peak 355.4 100 Horizontal Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2378.62 41.59 -6.12 74.0 32.41 Peak 255.8 100 Vertical | Pass
2 2402.60 87.47 -0.27 114.0 -13.47 Peak 43.50 100 Vertical | Pass o2
3 3782.22 46.19 12.44 74.0 27.81 Peak 36.5 100 Vertical | Pass
4 11862.73 45.65 19.01 74.0 28.35 Peak 1934 100 Vertical | Pass
5 17325.71 4212 9.61 74.0 31.88 Peak 153.8 100 Vertical | Pass
6 19519.14 46.70 13.15 74.0 27.30 Peak 2911 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1269.73 39.91 -5.68 74.0 34.09 Peak 148.5 100 Horizontal | Pass
2 2402.60 87.47 -0.27 114.0 -13.47 Peak 167.50 100 Horizontal | Pass Not°2
3 4687.31 45.86 15.62 74.0 28.14 Peak 312.5 100 Horizontal | Pass
4 6314.48 45.19 14.81 74.0 28.81 Peak 65.8 100 Horizontal | Pass
5 15505.82 44.69 9.63 74.0 29.31 Peak 228.4 100 Horizontal | Pass
6 21675.54 44.76 10.95 74.0 29.24 Peak 314 100 Horizontal | Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2336.66 44.25 -4.16 74.0 29.75 Peak 10.4 100 Vertical | Pass
2 2440.56 89.24 -0.41 114.0 -15.24 Peak 42.78 100 Vertical | Pass o2
3 4951.05 47.45 11.06 74.0 26.55 Peak 236.4 100 Vertical | Pass
4 8201.33 47.63 18.93 74.0 26.37 Peak 45.5 100 Vertical | Pass
5 12957.99 4419 9.37 74.0 29.82 Peak 253.8 100 Vertical | Pass
6 23821.96 43.94 10.74 74.0 30.06 Peak 304.6 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2336.66 44.28 0.23 74.0 29.72 Peak 282.7 100 Horizontal | Pass
2 2440.56 89.14 -0.41 114.0 -15.14 Peak 43.20 100 Horizontal | Pass Note?
3 4001.00 49.88 13.58 74.0 2412 Peak 208.7 100 Horizontal | Pass
4 10009.57 45.76 20.46 74.0 28.24 Peak 88.7 100 Horizontal | Pass
5 17939.27 46.14 9.57 74.0 27.86 Peak 10.4 100 Horizontal | Pass
6 24870.22 47.01 10.98 74.0 26.99 Peak 42.8 100 Horizontal | Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2340.66 43.78 -0.55 74.0 30.22 Peak 10.3 100 Vertical | Pass
2 2478.52 89.24 -0.63 114.0 -15.24 Peak 43.50 100 Vertical | Pass o2
3 5385.61 49.09 11.05 74.0 24.91 Peak 309.3 100 Vertical | Pass
4 10908.07 47.05 14.81 74.0 26.95 Peak 77.6 100 Vertical | Pass
5 12843.59 43.06 8.88 74.0 30.94 Peak 155.8 100 Vertical | Pass
6 22584.03 47.18 11.60 74.0 26.82 Peak 289 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1063.94 41.75 -0.58 74.0 32.25 Peak 60.5 100 Horizontal | Pass
2 2480.52 90.75 -0.60 114.0 -16.75 Peak 43.42 100 Horizontal | Pass Not°2
3 4081.92 49.84 10.70 74.0 24.16 Peak 146.5 100 Horizontal | Pass
4 9043.68 41.80 14.32 74.0 32.20 Peak 253.7 100 Horizontal | Pass
5 15193.84 46.16 9.1 74.0 27.84 Peak 184.2 100 Horizontal | Pass
6 22873.54 48.64 12.52 74.0 25.36 Peak 100.2 100 Horizontal | Pass
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w Report No.:BL-SZ15C0136-601

Hopping Mode:
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 87.25 -0.27 114.0 -13.25 Peak 49.78 100 Vertical | Pass o2
2 2480.52 89.46 -0.60 114.0 -15.46 Peak 44.57 100 Vertical | Pass o2
3 4825.18 49.72 11.36 74.0 24.29 Peak 1204 100 Vertical | Pass
4 9290.77 44.16 14.24 74.0 29.84 Peak 137.7 100 Vertical | Pass
5 16826.54 44.04 12.79 74.0 29.96 Peak 163.3 100 Vertical | Pass
6 21655.57 42.47 10.66 74.0 31.53 Peak 2241 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 85.32 -0.27 114.0 -11.32 Peak 45.00 100 Horizontal | Pass No©2
2 2478.52 88.56 -0.63 114.0 -14.56 Peak 44.50 100 Horizontal | Pass No©2
3 4594.41 45.85 11.94 74.0 28.15 Peak 0.4 100 Horizontal | Pass
4 11301.17 43.33 20.26 74.0 30.67 Peak 305.3 100 Horizontal | Pass
5 13727.54 48.80 8.66 74.0 25.20 Peak 63.6 100 Horizontal | Pass
6 22603.99 45.46 12.84 74.0 28.54 Peak 316 100 Horizontal | Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 86.75 -0.27 114.0 -12.75 Peak 168.42 100 Vertical | Pass o2
2 2480.52 87.46 -0.60 114.0 -13.46 Peak 53.37 100 Vertical | Pass o2
3 3971.03 50.19 13.23 74.0 23.81 Peak 251.6 100 Vertical | Pass
4 8807.82 46.26 20.40 74.0 27.74 Peak 232 100 Vertical | Pass
5 15984.19 46.26 11.41 74.0 27.74 Peak 182.9 100 Vertical | Pass
6 23222.96 46.79 10.60 74.0 27.21 Peak 309.9 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 86.25 -0.27 114.0 -12.25 Peak 47.25 100 Horizontal | Pass o2
2 2480.52 89.25 -0.60 114.0 -15.25 Peak 42.46 100 Horizontal | Pass o2
3 5166.83 46.86 10.97 74.0 27.14 Peak 147.4 100 Horizontal Pass
4 6617.72 43.21 18.94 74.0 30.79 Peak 204.5 100 Horizontal Pass
5 13581.95 44.08 9.72 74.0 29.92 Peak 126.1 100 Horizontal Pass
6 21036.61 45.43 12.49 74.0 28.57 Peak 118.2 100 Horizontal Pass
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w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1491.51 43.19 -1.78 74.0 30.81 Peak 35.6 100 Vertical | Pass
2 2408.59 87.75 -0.10 114.0 -13.75 Peak 48.47 100 Vertical | Pass o2
3 2480.52 89.26 -0.60 114.0 -15.26 Peak 39.96 100 Vertical | Pass No?2
4 6258.32 44.40 17.14 74.0 29.60 Peak 164.6 100 Vertical | Pass
5 17544.09 47.04 9.12 74.0 26.96 Peak 113.7 100 Vertical | Pass
6 18480.03 47.63 12.84 74.0 26.37 Peak 130.8 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 87.47 -0.27 114.0 -13.47 Peak 42.43 100 Horizontal | Pass Not°2
2 2480.52 88.63 -0.60 114.0 -14.63 Peak 157.76 100 Horizontal | Pass Not°2
3 4564.44 48.55 15.45 74.0 2545 Peak 15.8 100 Horizontal | Pass
4 10548.67 48.44 13.62 74.0 25.57 Peak 353.1 100 Horizontal | Pass
5 15495.42 47.78 9.62 74.0 26.22 Peak 175.7 100 Horizontal | Pass
6 22913.48 45.31 9.65 74.0 28.69 Peak 134.1 100 Horizontal | Pass
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Model 761478 (White) with Charger SAW48-150-2400J
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 61.52 28.14 -20.23 40.0 11.86 Peak 6.70 100 Vertical | Pass
2 84.79 26.44 -23.44 40.0 13.56 Peak 0.60 100 Vertical | Pass
3 121.16 25.20 -21.83 43.5 18.30 Peak 1.80 100 Vertical | Pass
4 246.98 34.25 -18.89 46.0 11.75 Peak 1.00 100 Vertical | Pass
5 338.38 35.21 -16.41 46.0 10.79 Peak 359.80 100 Vertical | Pass
6 476.09 37.81 -13.85 46.0 8.19 Peak -0.70 100 Vertical | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict

(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 117.28 31.78 -21.30 43.5 11.72 Peak 355.60 100 Horizontal | Pass
2 127.70 34.81 -22.91 43.5 8.69 Peak 360.70 100 Horizontal | Pass
3 190.98 35.55 -21.15 43.5 7.95 Peak 37.80 100 Horizontal | Pass
4 252.07 37.21 -18.83 46.0 8.79 Peak 27.80 100 Horizontal | Pass
5 359.48 48.30 -16.20 46.0 -2.30 Peak 158.50 100 Horizontal | Pass N2
5* 359.48 43.90 -16.20 46.0 210 QP 158.50 100 Horizontal | Pass
6 615.01 39.94 -10.30 46.0 6.06 Peak 349.90 100 Horizontal | Pass
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Note 1: The marked spikes near 2400 MHz with circle should be ignored because they are Fundamental signal.
Note 2: The bold frequency is the fundamental.

Note 3: Limits are specified for both average and peak (or quasi-peak) detector functions, if the peak (or quasi-
peak) measured value complies with the average limit, it is unnecessary to perform an average measurement.
Test Data and Plots (1 GHz ~ 10th Harmonic)

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 2254.75 40.21 -4.57 114.0 33.80 Peak 66.2 100 Vertical | Pass
2 2402.60 87.25 -0.27 114.0 -13.25 Peak 48.46 100 Vertical | Pass o2
3 3788.21 49.26 15.47 74.0 24.75 Peak 18.4 100 Vertical | Pass
4 7269.14 44.58 14.39 74.0 29.42 Peak 256 100 Vertical | Pass
5 15693.01 47.09 10.77 74.0 26.91 Peak 282.8 100 Vertical | Pass
6 19209.65 44.19 9.01 74.0 29.82 Peak 276.8 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1021.98 41.59 -4.77 74.0 32.41 Peak 172.2 100 Horizontal | Pass
2 2402.60 88.48 -0.27 114.0 -14.48 Peak 47.56 100 Horizontal | Pass No©2
3 3617.38 51.93 13.58 74.0 22.07 Peak 94 100 Horizontal | Pass
4 6977.12 46.59 16.92 74.0 27.41 Peak 236.7 100 Horizontal | Pass
5 13852.33 41.28 11.53 74.0 32.72 Peak 298.9 100 Horizontal | Pass
6 18968.80 45.86 11.82 74.0 28.14 Peak 150.6 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 1389.61 45.38 -4.78 74.0 28.62 Peak 326.2 100 Vertical | Pass
2 2440.56 88.43 -0.41 114.0 -14.43 Peak 43.48 100 Vertical | Pass o2
3 5250.75 48.77 12.60 74.0 25.23 Peak 264 100 Vertical | Pass
4 10806.99 41.62 14.28 74.0 32.38 Peak 49.5 100 Vertical | Pass
5 13269.97 51.34 8.91 74.0 22.66 Peak 78.4 100 Vertical | Pass
6 22923.46 47.26 9.81 74.0 26.74 Peak 335.1 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2440.56 88.16 -0.41 114.0 -14.16 Peak 47.59 100 Horizontal | Pass No©2
2 2902.10 44.74 2.06 74.0 29.26 Peak 159.1 100 Horizontal | Pass
3 4900.10 50.31 14.56 74.0 23.69 Peak 262 100 Horizontal | Pass
4 8235.03 45.57 20.41 74.0 28.43 Peak 238.3 100 Horizontal | Pass
5 14278.70 44.52 9.03 74.0 29.49 Peak 153.9 100 Horizontal | Pass
6 18168.05 44.05 12.09 74.0 29.96 Peak 113.3 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)
1 1957.04 40.72 -2.44 74.0 33.28 Peak 104.6 100 Vertical | Pass
2 2480.52 89.68 -0.60 114.0 -15.68 Peak 43.57 100 Vertical | Pass o2
3 4204.80 48.36 12.78 74.0 25.64 Peak 80.3 100 Vertical | Pass
4 11368.55 45.57 17.12 74.0 28.43 Peak 177.5 100 Vertical | Pass
5 17627.29 48.92 10.66 74.0 25.08 Peak 306.3 100 Vertical | Pass
6 21455.91 45.53 12.14 74.0 28.47 Peak 262.3 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1611.39 44.92 -2.17 74.0 29.08 Peak 715 100 Horizontal | Pass
2 2480.52 89.18 -0.60 114.0 -15.18 Peak 43.32 100 Horizontal | Pass No©2
3 5871.13 51.34 10.19 74.0 22.66 Peak 265.6 100 Horizontal | Pass
4 6718.80 44.79 14.03 74.0 29.21 Peak 185.6 100 Horizontal | Pass
5 12334.44 45.14 11.34 74.0 28.86 Peak 136.6 100 Horizontal | Pass
6 20886.86 46.29 11.59 74.0 27.71 Peak 37.9 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1867.13 39.26 -0.53 74.0 34.74 Peak 255.9 100 Vertical | Pass
2 2402.60 88.76 -0.27 114.0 -14.76 Peak 37.78 100 Vertical | Pass o2
3 5724.28 48.94 11.33 74.0 25.06 Peak 47.2 100 Vertical | Pass
4 11548.25 45.42 20.44 74.0 28.58 Peak 252.6 100 Vertical | Pass
5 16524.96 44.93 9.41 74.0 29.08 Peak 1711 100 Vertical | Pass
6 19668.89 45.55 9.68 74.0 28.45 Peak 65.2 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1765.24 41.44 -3.24 74.0 32.56 Peak 15.1 100 Horizontal | Pass
2 2402.60 88.75 -0.27 114.0 -14.75 Peak 49.16 100 Horizontal | Pass Note?
3 5610.39 51.28 15.63 74.0 22.72 Peak 148.1 100 Horizontal | Pass
4 11649.33 48.68 20.00 74.0 25.32 Peak 17.9 100 Horizontal | Pass
5 17481.70 44.75 9.10 74.0 29.25 Peak 3214 100 Horizontal | Pass
6 18656.82 47.49 12.90 74.0 26.51 Peak 143.9 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1771.23 44.35 -5.96 74.0 29.66 Peak 305.2 100 Vertical | Pass
2 2440.56 89.77 -0.41 114.0 -15.77 Peak 42.26 100 Vertical | Pass o2
3 5223.78 51.64 12.16 74.0 22.37 Peak 190.9 100 Vertical | Pass
4 9987.11 49.28 19.89 74.0 24.72 Peak 225 100 Vertical | Pass
5 13769.14 46.40 9.76 74.0 27.60 Peak 293.6 100 Vertical | Pass
6 22653.91 44.13 10.21 74.0 29.87 Peak 107 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1505.50 42.35 -1.68 74.0 31.65 Peak 3234 100 Horizontal | Pass
2 2440.56 89.58 -0.41 114.0 -15.58 Peak 44.98 100 Horizontal | Pass Note2
3 3977.02 47.74 11.91 74.0 26.27 Peak 134.9 100 Horizontal | Pass
4 11458.40 49.29 15.23 74.0 24.71 Peak 83.7 100 Horizontal | Pass
5 16275.37 45.02 9.09 74.0 28.99 Peak 95.8 100 Horizontal | Pass
6 22114.81 42.53 9.07 74.0 31.47 Peak 150.7 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2060.94 44.76 -1.39 74.0 29.24 Peak 114.6 100 Vertical | Pass
2 2480.52 90.47 -0.60 114.0 -16.47 Peak 43.14 100 Vertical | Pass o2
3 5211.79 47.75 13.44 74.0 26.25 Peak 49.7 100 Vertical | Pass
4 10649.75 49.47 13.55 74.0 24.53 Peak 220.6 100 Vertical | Pass
5 14725.87 46.38 10.09 74.0 27.62 Peak 251.9 100 Vertical | Pass
6 19828.62 46.04 12.30 74.0 27.96 Peak 195.6 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1441.56 41.43 -0.49 74.0 32.57 Peak 306.6 100 Horizontal Pass
2 2480.52 90.57 -0.60 114.0 -16.57 Peak 43.77 100 Horizontal | Pass o2
3 5472.53 49.20 13.63 74.0 24.80 Peak 108.9 100 Horizontal Pass
4 11200.08 46.56 19.94 74.0 27.44 Peak 325.8 100 Horizontal Pass
5 16493.76 45.56 10.39 74.0 28.44 Peak 240.7 100 Horizontal Pass
6 19848.59 47.34 11.67 74.0 26.66 Peak 219.8 100 Horizontal Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
3 2402.60 87.43 -0.27 114.0 -13.43 Peak 43.53 100 Vertical | Pass o2
2 2944.06 45.13 9.02 74.0 28.87 Peak 67.3 100 Vertical | Pass
3 4966.03 49.01 12.47 74.0 24.99 Peak 305.3 100 Vertical | Pass
4 11413.48 48.14 18.90 74.0 25.86 Peak 186.2 100 Vertical | Pass
5 12177.21 43.99 10.40 74.0 30.01 Peak 114.9 100 Vertical | Pass
6 18053.66 42.98 9.77 74.0 31.02 Peak 36.6 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1669.33 44.88 -1.62 74.0 29.13 Peak 26.8 100 Horizontal | Pass
2 2402.60 87.78 -0.27 114.0 -13.78 Peak 167.35 100 Horizontal | Pass o2
3 4972.03 49.49 10.91 74.0 24.51 Peak 222.9 100 Horizontal | Pass
4 9111.07 48.42 14.84 74.0 25.58 Peak 104 100 Horizontal | Pass
5 13436.36 44.24 11.41 74.0 29.76 Peak 57.2 100 Horizontal | Pass
6 18417.64 46.32 10.09 74.0 27.69 Peak 39.9 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1523.48 41.59 -4.39 74.0 32.41 Peak 102.5 100 Vertical | Pass
2 2440.56 89.45 -0.41 114.0 -15.45 Peak 42.67 100 Vertical | Pass o2
3 4936.06 50.61 10.88 74.0 23.39 Peak 254.4 100 Vertical | Pass
4 7628.54 45.99 16.91 74.0 28.02 Peak 233.4 100 Vertical | Pass
5 14361.90 46.41 9.03 74.0 27.59 Peak 195.6 100 Vertical | Pass
6 20257.90 48.21 11.26 74.0 25.79 Peak 36.5 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1361.64 40.69 -6.29 74.0 33.31 Peak 182.4 100 Horizontal | Pass
2 2440.56 89.43 -0.41 114.0 -15.43 Peak 43.54 100 Horizontal | Pass Note?
3 5787.21 52.46 11.36 74.0 21.54 Peak 331.1 100 Horizontal | Pass
4 9504.16 42.30 14.56 74.0 31.71 Peak 288 100 Horizontal | Pass
5 17752.08 44.29 9.25 74.0 29.71 Peak 221.5 100 Horizontal | Pass
6 20806.99 45.58 12.59 74.0 28.42 Peak 297.6 100 Horizontal | Pass

68 /98



w BL-SZ15C0136-601

Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1097.90 40.00 -4.75 74.0 34.01 Peak 85.9 100 Vertical | Pass
3 2478.52 89.36 -0.63 114.0 -15.36 Peak 43.64 100 Vertical | Pass o2
3 3767.23 49.22 15.65 74.0 24.78 Peak 322.8 100 Vertical | Pass
4 10717.14 50.27 19.71 74.0 23.73 Peak 124.6 100 Vertical | Pass
5 14465.89 44.25 20.48 74.0 29.76 Peak 207.7 100 Vertical | Pass
6 20777.04 45.70 10.50 74.0 28.30 Peak 0.4 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 1483.52 41.60 -0.21 74.0 32.40 Peak 247.6 100 Horizontal | Pass
2 2480.52 90.36 -0.60 114.0 -16.36 Peak 43.75 100 Horizontal | Pass Not°2
3 5751.25 50.32 14.23 74.0 23.69 Peak 215.2 100 Horizontal | Pass
4 10043.26 47.89 15.10 74.0 26.11 Peak 244 100 Horizontal | Pass
5 12267.06 46.13 8.73 74.0 27.87 Peak 97.2 100 Horizontal | Pass
6 18199.25 46.00 11.08 74.0 28.00 Peak 356 100 Horizontal | Pass
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Hopping Mode:
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 87.24 -0.27 114.0 -13.24 Peak 49.46 100 Vertical | Pass o2
2 2480.52 89.75 -0.60 114.0 -15.75 Peak 44.76 100 Vertical | Pass o2
3 3989.01 51.89 11.28 74.0 22.11 Peak 232.1 100 Vertical | Pass
4 6202.16 47.16 14.85 74.0 26.85 Peak 47.9 100 Vertical | Pass
5 17419.30 45.46 20.63 74.0 28.54 Peak 254.9 100 Vertical | Pass
6 22863.56 44.96 10.78 74.0 29.04 Peak 18.7 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 86.57 -0.27 114.0 -12.57 Peak 48.44 100 Horizontal | Pass No©2
2 2478.52 89.68 -0.63 114.0 -15.68 Peak 43.25 100 Horizontal | Pass No©2
3 5844.16 48.66 15.11 74.0 25.34 Peak 49.8 100 Horizontal | Pass
4 8807.82 45.31 13.96 74.0 28.69 Peak 285.1 100 Horizontal | Pass
5 15547.42 45.93 9.63 74.0 28.07 Peak 33.9 100 Horizontal | Pass
6 23462.56 41.48 12.54 74.0 32.52 Peak 775 100 Horizontal | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 86.78 -0.27 114.0 -12.78 Peak 47.57 100 Horizontal | Pass o2
2 2480.52 89.35 -0.60 114.0 -15.35 Peak 42.56 100 Horizontal | Pass o2
3 4573.43 48.90 15.82 74.0 25.10 Peak 274.6 100 Horizontal Pass
4 7246.67 42.85 14.56 74.0 31.15 Peak 313.1 100 Horizontal Pass
5 15641.02 42.95 19.71 74.0 31.05 Peak 180.5 100 Horizontal Pass
6 23851.91 47.25 9.14 74.0 26.75 Peak 301.5 100 Horizontal Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 86.63 -0.27 114.0 -12.63 Peak 168.53 100 Vertical | Pass o2
2 2480.52 87.47 -0.60 114.0 -13.47 Peak 53.76 100 Vertical | Pass o2
3 4540.46 4717 9.75 74.0 26.83 Peak 291.5 100 Vertical | Pass
4 11323.63 4412 20.47 74.0 29.88 Peak 88.7 100 Vertical | Pass
5 14673.88 44.07 10.89 74.0 29.93 Peak 268.3 100 Vertical | Pass
6 22783.69 44.94 9.69 74.0 29.06 Peak 309.9 100 Vertical | Pass
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Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2408.59 87.46 -0.10 114.0 -13.46 Peak 48.51 100 Vertical | Pass o2
2 2480.52 89.19 -0.60 114.0 -15.19 Peak 39.36 100 Vertical | Pass o2
3 4666.33 45.29 13.49 74.0 28.71 Peak 152.9 100 Vertical | Pass
4 9077.37 46.11 20.40 74.0 27.89 Peak 268.2 100 Vertical | Pass
5 15256.24 51.53 8.58 74.0 22.47 Peak 46.5 100 Vertical | Pass
6 22004.99 48.12 12.90 74.0 25.88 Peak 156.5 100 Vertical | Pass
Frequency | Results Limit Margin Table Height
No. Factor (dB) Detector ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)
1 2402.60 87.32 -0.27 114.0 -13.32 Peak 42.43 100 Horizontal | Pass Not°2
2 2480.52 88.61 -0.60 114.0 -14.61 Peak 157.76 100 Horizontal | Pass Not°2
3 4285.71 47.97 15.57 74.0 26.03 Peak 169.7 100 Horizontal | Pass
4 6067.39 46.01 13.83 74.0 27.99 Peak 99.5 100 Horizontal | Pass
5 15973.79 43.92 20.65 74.0 30.09 Peak 3229 100 Horizontal | Pass
6 21396.01 48.19 11.13 74.0 25.81 Peak 132.1 100 Horizontal | Pass
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Test Data and Plots

The low frequency, which started from 9 kHz to 30 MHz, was pre-scanned and the result which was 20 dB lower
than the limit line per 15.31(0) was not reported.

Model 761403 (Red) with Charger SAW24-090-2500
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Frequency (MHz)
No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (0) (cm)

1 49.88 40.15 -18.70 40.0 -0.15 Peak 240.40 100.00 | Vertical | N/A
1* 49.88 36.76 -18.70 40.0 3.24 QP 240.40 100.00 | Vertical | Pass
2 65.64 38.45 -20.86 40.0 1.55 Peak 190.50 100.00 | Vertical | Pass
2* 65.64 35.78 -20.86 40.0 4.22 QP 190.50 100.00 | Vertical | Pass
3 110.00 34.51 -20.25 43.5 8.99 Peak 86.90 100 Vertical | Pass
4 289.17 37.22 -18.07 46.0 8.78 Peak 27.10 100 Vertical | Pass
5 357.29 44.83 -16.17 46.0 117 Peak 5.30 100.00 Vertical | Pass
5* 357.29 35.35 -16.17 46.0 4.65 QP 5.30 100.00 | Vertical | Pass
6 501.79 37.96 -13.10 46.0 8.04 Peak 220.10 100 Vertical | Pass
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No. Frequency | Results Factor (dB) | Limit Margin Detector | Table Height ANT Verdict
(MHz) (dBuV/m) (dBuV/m) (dB) (o) (cm)

1 67.09 29.22 -21.39 40.0 10.78 Peak 358.20 100 Horizontal | Pass

2 110.49 41.01 -20.28 43.5 249 Peak 357.10 100.00 Horizontal | N/A

2* 110.49 37.49 -20.28 43.5 6.01 QP 357.10 100.00 Horizontal | Pass

3 168.19 32.51 -22.81 435 10.99 Peak 298.60 100 Horizontal | Pass

4 291.59 35.73 -17.97 46.0 10.27 Peak 130.40 100 Horizontal | Pass

5 361.41 47.67 -16.16 46.0 -1.67 Peak 273.30 100.00 Horizontal | N/A

5* 361.41 42.97 -16.16 46.0 3.03 QP 273.30 100.00 Horizontal | Pass

6 555.12 34.96 -11.96 46.0 11.04 Peak 303.70 100 Horizontal | Pass
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A.4 Band Edge

Test Data

Note 1: The lowest and highest channels are tested to verify the band edge emissions. Please refer to the following
the plots for emissions values.

Note 2: The test data all are tested in the vertical and horizontal antenna which the trace is max hold. So these
plots have shown the worst case.

Model: 761403 (Red)

Note: The average levels were calculated from the peak level corrected with duty cycle correction factor (21.19dB)
derived from 20log (dwell time/100 ms).

For example: Average level = 61.37 dBuV/m — 21.19 (dB) = 40.18 dBuV/m.

Limit
Test Frequenc Level Margin
Test Mode Channel (I\CJIlIJ-IZ) v ( dBu\\///m) Line ( d:)l Remark | Verdict
(dBuV/m)
2390.00 61.37 74 12.63 PEAK Pass
GFSK Low
2390.00 40.18 54 13.82 | AVERAGE | Pass
2483.50 65.31 74 8.69 PEAK Pass
GFSK HIGH
2483.50 4412 54 9.88 | AVERAGE | Pass
2390.00 61.91 74 12.09 PEAK Pass
[1/4DQPSK Low
2390.00 40.72 54 13.28 | AVERAGE | Pass
2483.50 58.00 74 16.00 PEAK Pass
[1/4DQPSK HIGH
2483.50 36.81 54 17.19 | AVERAGE | Pass
2390.00 62.46 74 11.54 PEAK Pass
8-DPSK Low
2390.00 41.27 54 12.73 | AVERAGE | Pass
2483.50 59.89 74 14.11 PEAK Pass
8-DPSK HIGH
2483.50 38.70 54 15.30 | AVERAGE | Pass
. 2390.00 61.37 74 12.63 PEAK Pass
GFSK(Hopping) Low
2390.00 40.18 54 13.82 | AVERAGE | Pass
. 2483.50 64.63 74 9.37 PEAK Pass
GFSK(Hopping HIGH
2483.50 43.44 54 10.56 | AVERAGE | Pass
[1/4DQPSK Low 2390.00 61.68 74 12.32 PEAK Pass
(Hopping) 2390.00 40.49 54 13.51 | AVERAGE | Pass
[1/4DQPSK HIGH 2483.50 55.91 74 18.09 PEAK Pass
(Hopping) 2483.50 34.72 54 19.28 | AVERAGE | Pass
8-DPSK Low 2390.00 60.20 74 13.80 PEAK Pass
(Hopping) 2390.00 39.01 54 14.99 | AVERAGE | Pass
8-DPSK HIGH 2483.50 56.21 74 17.79 PEAK Pass
(Hopping) 2483.50 35.02 54 18.98 | AVERAGE | Pass
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Test Plots
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3 Agilent . Sweep
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- Agilent . Sweep
o . . Sweep Time
Ref 122 dBpY Atten 30 dB 1.000 ms
#Peak uto Man
Sweep
Single Cont
| Auto Sweep
S Time
TPPRTRTTS FERIG P S T S e Norm Acey
Start 2.310 90 GHz
es BH 1 MHz
Trace ®ig
(1.' 2.3Y vl 13 62.46 dBL_IU
Points
601

Copyright 2000-2012 Agilent Technologies
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=% Agilent 14:29:29 May 21, 2015 . e [ Marker
Ref 120 dBpY Atten 30 dB jj Select Marker
Peak T - diiaa a3
Normal
Delta
RS WY PRV T SPRY PRI Y| YRS By
Delta Pair
(Tracking Ref)
Ref A
Start 2.470 00 GHz 0 GH> :
s BH 1 MHz WBH 3 MHz Sweep 1 ms (601 pts) [N Sp""E;‘:‘;[
Marker Trace X Axis Amplitude
1 &) 2.483 58 GHz 59.89 dBpU F
Off
More
1of 2

File Operation Status, C:/TMPIMAGE.GIF file saved

Hopping Mode:

# Agilent . Sweep
) N e Sweep Time
Ref 122 dBpVY Atten 30 dB 61.37 dBp\ 1.000 ms
#Peak Huto Man
Sweep
Single Cont
| Auto Sweep
(} {-'1,. Time
....-..p.w.-..,.n.-,,.,_..‘_,.._-A.-,..-.-...,-.J-r..-«.,.z.-..-*..._.-q.f;.-4,-.*..1..-.._-..-.-,_-;i,..-‘-.-\o"-_,]..'\-r#'*"-‘..-.-"\,.|\""I‘r.ﬂr"‘}' l‘] m Hccg
Stop 2.41
#VBH 3 MHz Sweep 1 ms (
Type ’ 3 Amplitude
61.37 dBpy
Points
601

Copyright 2000-2012 Agilent Technologies
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% Agilent 14:34:04 May 21, 2015 | Trace

Clear Write

Max Hold
'-—._..n., PPV Y TNV SR S e e
Min Hold
Start 2.470 00 GHz ' Stop 2.500 00 GHz
#*Res BH 1 Mt #YBH 3 MHz Sweep 1 ms s) View
M Type (i Amplitude
Freq 2.483 58 6 64.63 dBpU
Blank
More
1of 2

File Operation Status, C:/TMPIMAGE.GIF file saved

% Agilent | Sweep
J Sweep Time
Ref 122 dBpY Atten 30 dB 51.68 dBp\ 1.060 ms
#Peak Auto Man
Log
10 f Sweep
dB/ Single Cont
Offst
0.5 | | | | _ . . | Auto Sweep
' " Time
. . Ve fupmpe SwGEren Senm e 09, o | Norm Accy
Start 2.310 00 GHz Stop 2.410 00 GHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (6681 pts)
Marker Trace X Axis Amplitude
1 ¢B) 2.398 88 GHz £1.68 dBpU
Points
661

Copyright 2000-2012 Agilent Technologies
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Mkrl

Clear Write

Max Hold

Min Hold

t 2.470 00 GHz
| View
Marker Trace Type = Amplitude '
1 1) Freq 2. £ 65.91 dBpU

Blank

|
More
1 of 2

|

G Operation Status, C:/TMPIMAGE.GIF file saved

Report No.:BL-SZ15C0136-601

% Agilent | Sweep
. _ v Sweep Time
Ref 122 dBpY Atten 30 dB 0.20 dBpY 1.000 ms
#Peak uto Man
Log JR——
10 f Sweep
dB/ Single Cont
l}ffst
(/AT A S N S S S S —_——  (ut0 Sweep
' f Time
!
[ISRPTUN IS [T IV SN PSR STCRG SPPT T Rery SRR e Sy e N o ftal J' 'l"'ﬁ Yy -l h‘ i‘ NO rm Rc C 5‘
Start 2.310 00 GHz Stop 2.410 00 GHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (6681 pts)
Marker Trace Type X Axis Amplitude
1 A Freq 2.390 88 GHz £0.28 dBpU
Points
601

Copyright 2000-2012 Agilent Technologies
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Trace

Trace

Fte-f 120 dBpY Atten 30 dB 2 3

W

Clear Write

Max Hold

U, .
-o. SN NP L TP W U L PSR AV Y Y T WY |

Min Hold

Start 2.470 00 GHz top 2.50¢
*Res BH 1 MHz Sweep 1 ms (601 pts) View
Marker Trace Type s
1 (¢D) Freq

Blank

More
1 of 2

File Operation Status, C:XTMPIRGE.GIF file saved
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Model: 761481 (Black)

Note: The average levels were calculated from the peak level corrected with duty cycle correction factor (21.19dB)
derived from 20log (dwell time/100 ms).

For example: Average level = 62.15 dBuV/m — 21.19 (dB) = 40.96 dBuV/m.

Limit
Test F Level Margi
Test Mode Ch:r?nel r?&ﬁezr;cy (dBi\\//(jm) Line (Zr:)m Remark | Verdict
(dBuV/m)
2390.00 62.15 74 11.85 PEAK Pass
GFSK Low
2390.00 40.96 54 13.04 | AVERAGE | Pass
2483.50 70.25 74 3.75 PEAK Pass
GFSK HIGH
2483.50 49.06 54 494 | AVERAGE | Pass
2390.00 61.25 74 12.75 PEAK Pass
[1/4DQPSK Low
2390.00 40.06 54 13.94 | AVERAGE | Pass
2483.50 69.77 74 4.23 PEAK Pass
[1/4DQPSK HIGH
2483.50 48.58 54 5.42 | AVERAGE | Pass
2390.00 61.8 74 12.2 PEAK Pass
8-DPSK Low
2390.00 40.61 54 13.39 | AVERAGE | Pass
2483.50 69.4 74 4.6 PEAK Pass
8-DPSK HIGH
2483.50 48.21 54 5.79 | AVERAGE | Pass
, 2390.00 56.77 74 17.23 PEAK Pass
GFSK(Hopping) Low
2390.00 35.58 54 18.42 | AVERAGE | Pass
_ 2483.50 69.45 74 4.55 PEAK Pass
GFSK(Hopping HIGH
2483.50 48.26 54 5.74 | AVERAGE | Pass
[1/4DQPSK Low 2390.00 56.9 74 17.1 PEAK Pass
(Hopping) 2390.00 35.71 54 18.29 | AVERAGE | Pass
[1/4DQPSK HIGH 2483.50 70.13 74 3.87 PEAK Pass
(Hopping) 2483.50 48.94 54 5.06 | AVERAGE | Pass
8-DPSK Low 2390.00 56.64 74 17.36 PEAK Pass
(Hopping) 2390.00 35.45 54 18.55 | AVERAGE | Pass
8-DPSK HIGH 2483.50 68.94 74 5.06 PEAK Pass
(Hopping) 2483.50 47.75 54 6.25 | AVERAGE | Pass
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Test Plots
Sweep
) - Sweep Time
Ref 122 dBpVY Atten 30 dB : 1.000 ms
#Peak Auto Man
Log .
10 ' Sweep
Single Cont
_ /AN  Auto Sweep
" ™~ Time
- ..,,\...._._..M_.....-.»....,...‘..“4.-”-»-'»'—'*‘*""“"""“9 Norm  Acey
Stop 2.410 00 G
#YBH 3 MHz Sweep 60
3 Amplitude
62.15 dBpU
Points
601

Copyright 2000-2012 Agilent Technologies

% Agilent | Sweep
» N 0 Sweep Time
Ref 120 dBpVY Atten 30 dB 70.25 dBp\ 1.000 ms
#Peak | Huta Man|
Sweep
Single Cont
Auto Sweep
Time

#YBH 3 MHz Sweep

Points
661

Copyright 2000-2012 Agilent Technologies
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Ref 122 dBpVY Atten 30 dB
#Peak

Log

10

o A
it e o e s O A b A b o B ot e Jlrtmp i APV o

#YBW 3 MHz

(1S
2.398 86 GHz

1
9._‘....

)
e

Amplitude
61.25 dBpU

Report No.:BL-SZ15C0136-601

Sweep
Sweep Time
1.860 ms
Auto Man
Sweep
Single Cont
Auto Sweep
Time
Norm Accy
Points
661

Copyright 2000-2012 Agilent Technologies

#YBH 3 MHz

1.608 ms
Auto  Man
Sweep
| Single Cont
Auto Sweep
Time
b Aty _Iilqrm“___ﬂ_t_gy
Stop 2
ep 1
Amplitude | N -
£9.77 dBpU
Points
661

Sweep

Sweep Time

Copyright 2000-2012 Agilent Technologies
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Sweep
) - o Sweep Time
Atten 30 dB 651.80 dBp\ 1.600 ms
uto Man
Sweep
Single Cont
Auto Sweep
Time
BSTRRN TSI FETR VT e M) e Norm Accy
#YBH 3 MHz Sweep 1 ms (601
Type (s Amplitude
Freq 2.398 88 GHz 61.80 dBpU
Points
601

‘ Sweep
- o Sweep Time
Atten 30 dB 59.40 dBpY 1.000 ms
| jallic] Han
Sweep
Single Cont
Auto Sweep
Time
W Norm _____f]_l:_c_g_

#YBH 3 MHz Sweep 1 ms (6€
Type (s Amplitude
Freq 2 G £9.48 dBpy e o
Points
661

Copyright 2000-2012 Agilent Technologies
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Hopping Mode:

| Sweep
» - e Sweep Time
Ref 120 dBpVY Atten 30 dB : dBpV 1.000 ms
| jallic] Han
Sweep
Single Cont
Auto Sweep
Time
Norm  Accy]

Type i ta st
Freg [
Points
601
% Agilent | Sweep
B ERELREE  Sweep Time
Atten 38 dB 69.45 dBpV 1.000 ms
| Buto ]
______________________ Sweep
Single Cont!

Time
A ponbsdeeind AT Accy

-
Th e,
L L
.
L YO

#YBW 3 MHz

Type Kis Amplitude
Freq 8 69.45 dBpU A —————
Points
601

Copyright 2000-2012 Agilent Technologies
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% Agilent | Sweep
B » Mkrl 2.390 00 GHz Sweep Time
Ref 126 dBpY Atten 30 dB dBpV 1.000 ms
#Peak | Auto Man
Log b S
1 E] A s wee p
Single Cont

Time

Narm Acey

i b e A A A e e s g e bt B e Y
Stop 2.410 00 GHz
#\YBH 3 MHz Sweep 1 ms (601 pts)

Type Axie Amplitude it SRR

Freq 2.398 86 GHz 56.98 dBpU

Copyright 2000-2012 Agilent Technologies

% Agilent | Sweep

B - " Sweep Time
Ref 126 dBpY Atten 30 dB ¢ 1.000 ms
#Peak | Huta Man|

Log
T e e S A Sweep
dB/ | \ Single Cont!
Offst 'E o
0.5 | ! ! | o . ! - : |  Auto Sweep

. Time
Narm Aecy’

#YBH 3 MHz Sweep 1 ms (601 pts)
Type Ixis Amplitude
Fregq 2 5 78.13 dBpy

Copyright 2000-2012 Agilent Technologies
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Ref 126 dBpV Atten 30 dB
#Pe |
Log

? 4 [ At st ot e e AN e b a1
dBpY
L g Av

Start 2.3186
#R #YBH 3 MHz

¢is Amplitude
2.390 98 GHz 56.64 dBpU

Ref 126 dBpV Atten 30 dB
#Pe |

Log

10

2.470 00 GHz
| 1 MHz #YBH 3 MHz Sweep 1 ms

Trace (s Amplitude
( 2 G 68,94 dBpU

Report No.:BL-SZ15C0136-601

| Sweep
Sweep Time
1.000 ms
e Man|
Sweep
Single Cont
~ Auto Sweep)
Time
Norm flecy

Points
601

‘ Sweep
Sweep Time
1.000 ms
Auto  Man|
Sweep
Single Cont
" Auto Sweep|
Time
orm Aecy’

Copyright 2000-2012 Agilent Technologies
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Model: 761478 (White)

Note: The average levels were calculated from the peak level corrected with duty cycle correction factor (21.19dB)
derived from 20log (dwell time/100 ms).

For example: Average level = 62.15 dBuV/m — 21.19 (dB) = 40.21 dBuV/m.

Limit
Test Frequenc Level Margin
Test Mode Channel (I\CJIlIJ-IZ) v ( dBu\\///m) Line ( dé])l Remark | Verdict
(dBuV/m)
2390.00 61.40 74 12.60 PEAK Pass
GFSK Low
2390.00 40.21 54 13.79 | AVERAGE | Pass
2483.50 70.09 74 3.91 PEAK Pass
GFSK HIGH
2483.50 48.90 54 5.10 | AVERAGE | Pass
2390.00 61.30 74 12.70 PEAK Pass
[1/4DQPSK Low
2390.00 40.11 54 13.89 | AVERAGE | Pass
2483.50 69.37 74 4.63 PEAK Pass
[1/4DQPSK HIGH
2483.50 48.18 54 5.82 | AVERAGE | Pass
2390.00 62.26 74 11.74 PEAK Pass
8-DPSK Low
2390.00 41.07 54 12.93 | AVERAGE | Pass
2483.50 69.89 74 4.11 PEAK Pass
8-DPSK HIGH
2483.50 48.70 54 5.30 | AVERAGE | Pass
. 2390.00 56.49 74 17.51 PEAK Pass
GFSK(Hopping) Low
2390.00 35.30 54 18.70 | AVERAGE | Pass
. 2483.50 69.45 74 4.55 PEAK Pass
GFSK(Hopping HIGH
2483.50 48.26 54 5.74 | AVERAGE | Pass
[1/4DQPSK Low 2390.00 57.97 74 16.03 PEAK Pass
(Hopping) 2390.00 36.78 54 17.22 | AVERAGE | Pass
[1/4DQPSK HIGH 2483.50 62.26 74 11.74 PEAK Pass
(Hopping) 2483.50 41.07 54 12.93 | AVERAGE | Pass
8-DPSK Low 2390.00 56.18 74 17.82 PEAK Pass
(Hopping) 2390.00 34.99 54 19.01 | AVERAGE | Pass
8-DPSK HIGH 2483.50 68.99 74 5.01 PEAK Pass
(Hopping) 2483.50 47.80 54 6.20 | AVERAGE | Pass
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Test Plots
Sweep
) - 99 Sweep Time
Ref 122 dBpVY Atten 30 dB 51.40 dBpVY 1.900 ms
#Peak Auto Man
Log .
10 ' Sweep
Single Cont
Auto Sweep
> Time
e e s L S S A T L T U WL P A ar A A e m H cc y
Amplitude
61.48 dBuU
Points
661

‘ Sweep
» - 5 J¢ Sweep Time
Ref 120 dBpVY Atten 30 dB 70.09 dBpV 1.000 ms
#Pe | Auto Man
Log r a——
Sweep
Single Cont
Auto Sweep
Time
agi Norm  Acey

#YBH 3 MHz Sweep 1 ms (66

(s Amplitude LA e e e
78.89 dBpu |
Points
601

Copyright 2000-2012 Agilent Technologies
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Ref 122 dBpVY Atten 30 dB
#Peak

Log

10

" ey
| WOUPPSUIIT WRPRPTC TR PRI P ISR SRR | SR T R T

Report No.:BL-SZ15C0136-601

Sweep

Sweep Time

1.800 ms

Auto Man

Sweep

Single Cont

| Auto Sweep

Time

:,.,-n.-w-“g’ Norm Accy
Amplitude
61.30 dBpy

Points

601

Copyright 2000-2012 Agilent Technologies

#YBH 3 MHz

b,
B o U

Sweep

Sweep Time

1.608 ms

illes] 0

Sweep

| Single Cont

Auto Sweep

Time

._.,,-h-_._-_.‘_..»-,\-.,‘,-l,l .| .MM"_I 5 _H_ I £ 5"
Stop 2
ep 1

fAmplitude || ]

£9.37 dBpU s
Points
601

Copyright 2000-2012 Agilent Technologies
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Atten 30 dB

L . . e FLAS ,,q—a-.;\uﬁlﬂ.‘\. W

Typ@
Freq

#YBW 3 MHz

Type

Freq

e
g P Y

Report No.:BL-SZ15C0136-601

Sweep
Sweep Time
1.860 ms
Auto Man
Sweep
Single Cont
Auto Sweep
Time
Norm Accy
1 ms (601
Amplitude
62.26 dBpU
Points
661
‘ Sweep
Sweep Time
1.068 ms
e Man|
Sweep
Single Cont
Auto Sweep
Time
ms ."6.-_11
Amplitude |1
£9.89 dBpU i
Points
661

Copyright 2000-2012 Agilent Technologies
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Hopping Mode:

== Agilent

Ref 120 dBpVY
#Peak

Log

10

dB/

Atten 30 dB

St

Sweep 1 ms

Report No.:BL-SZ15C0136-601

TR

01 pts)
Amplitude

56.49 dBpy

op 2.410

| Sweep
Sweep Time
1.000 ms
e Man|
Sweep
Single Cont
* Auto Sweep)
Time
Points
601

Copyright 2000-2012 Agilent Technologies

Atten 30 dB

Wy,
e T

b T o

St
#YBH 3 MHz

Typ@
Freg

Sweep 1 ms

69.45 dBpV

L Lt T PP

3 (3 Y El! I—.
01 pts)

Amplitude
£9.46 dBpU

op 2

Marker

Select Marker
Zinasteg
Normal

Delta

[ DeltaPair
{Tracking Ref)
Ref a
Span Pair

Span Center
Off

More

1of 2

Copyright 2000-2012 Agilent Technologies
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Atten 30 dB

1

k|

A A A A b A A it kA n s A P

#YBH 3 MHz Sweep 1 ms (60
Amplitude

57.97 dBpv

Type

tis
Freq 2.398 88 GHz

Atten 30 dB

#YBW 3 MHz

Type Amp

Freg

ide

78.33 dBpU

Report No.:BL-SZ15C0136-601

| Sweep
Sweep Time
1.000 ms
Auto Man|
Sweep
Single Cont
* Auto Sweep)
Time
Points
601

| Sweep
Sweep Time
1.000 ms
e Man|
Sweep
Single Cont
~ Auto Sweep)
Time

Copyright 2000-2012 Agilent Technologies
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Ref 120 dBpVY

#Pe
Log

Ref 120 dBpVY
#Pe

Log

10

Atten 30 dB

AP b b A s A MM i rag st

Amplitude
56.18 dBpy

Atten 30 dB

y

:
b
N
" b T "
i Mrarea,
v "’“"‘""-m"‘"""F“‘*"APL.\“.-,».-. -

Sweep 1 ms

Amplitude
68.99 dBpU

#YBW 3 MHz

Report No.:BL-SZ15C0136-601

| Sweep
Sweep Time
1.000 ms
e Man|
Sweep
Single Cont
~ Auto Sweep)
Time
Norm flecy

Points
601

| Sweep
Sweep Time
1.000 ms
e Man|
Sweep
Single Cont
~ Auto Sweep)
Time
Morm flecy

File Operation Status, C:/TMPIMAGE.GIF file saved
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ANNEX B TEST SETUP PHOTOS

Please refer the document “BL- SZ15C0136-DFS.PDF”.

ANNEX C EUT EXTERNAL PHOTOS

Please refer the document “BL- SZ15C0136-AW.PDF”.

ANNEX D EUT INTERNAL PHOTOS

Please refer the document “BL-SZ15C0136-Al.PDF”.

--END OF REPORT--
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